YANMAR
DIESEL
ENGINE

PARTS CATALOG

Pub. No. 000Y00C1628

MODEL

SSAS50C-GT



N=UHhaOdnRAE

1. SON=IHOT7IIBBENTVIHRL, LT LHRBANBRATRIUELA,
2. BRITER., FEELITHIEIBYET,
3. "=vyHsaTY X ER

tomeTm—e
| 1402 |
It1a0t) |

PomOiunaivy

@ v0061020

@

®

®
9y LATE O TULIATIT9

@

11 YYu9°7°022 L 24759%

CYLINDER L BEARING,MAIN

ol - 2 4

®s2.02.12
(A)=6PH-HT D)=
{8le {E)=
(Ch» {Fi»
@ BOB®
DESCRIPTION ————ytTY(IR2)-~—= ] P/U A R

{A)(BI{CI(DI(E){F}

774619-01560 3

No. F4 B E ) [
0) O 4% - ¥ 3 ¥ N ZDIARHFASTVRET4 7074 92aNOy— 2 3 7N
(AR, 72324 Fy2720a%—% 3 N
® /=Y #H 5T 7 N 73 $ ¥ QT HED—3EN.
® 7 r - T N T W— T 5 h 2o —3ENo.
@ 7y o - 7 % Th-THI S 2 H
® 20 b 2] =y hFsaSY)ArET) L MLEAAR
® i oy MNevhsuriigB s BEROERE
(ADEFIE, No. @ EHE . O REZEHEL TV 3,
D 82,02.12
1 1a02 § 1) YITTOIT & s
lt1aots CYLINDER & BEARING,mAIN ur-un—m lDl'
'voocmo‘ ‘cv- &qé (2L
19y A" G TLoataro rea e DESCRIPTION (J | L4 I
72441101340 WO JTaI) ASSY. CYLIMDER BLOCK ASSY.
724:::—015“ VII IS0 ASSY. CYLINOER BLOCK ASSY. 1 L]
ot X 124610-01000 7099 COMP, BLOCK CORP, T
X 124610-01001 7077 COMP. SL0CK COnr, t L]
(Aw
X 124610-01010 Y95 37003 CYLINDER 8LOCK 1
12‘::0-01011 Lot CYLINDER 8L0CK 1 L] (3]
27241-140000 229737 16 PLUG 6 1
27241~-400000 D)2 40 PLUGC &0 é
~0379 n10x1.3 PLUC M10X%.$ 2
23414-100000 A*I03836 10 GASKET 10 2 10
23471-010000 P SVPT /8 PLUG PTV/E 3
- rs 2
' S

1 . YS9~ 37099 ASSY, CYLINDER BLOCK ASsY. 1
@1 -1 . @ 781101361 Y29° 3072 ASSY, CYLINDER BLOCK ASSY. 1 N
(A=£00016S )
2 we X 124610-01000  J°095 COMP. BLOCK CORP. 7
I 21 .. X124610-01001 7°077 COMP. BLOCK COMP, 1 n
tAE00018S )
3 X124610-01010 99 5° 3°097 CYLINDER BLOCK 1
T 3-1 124610-01011  vyys~3°092 CYLINDER BLOCK 1 » (A
(A=€000165 )
3 27241160000 JB°57°55° 16 PLUG 16 ]
s 27241-400000 970°37°57° &0 PLUG 40 6
6 135400-01790  #957°37°M10x1.S PLUG M10X1.5 2
7 e 23414=100000  aA*9e7(38 10 GASKET 10 2 10
3 ee  23871-010000 32° 7" 35°PT 1/8 PLUG PT1/B I
9 - 200500 /4 PLYG PT1/4 2
0 .. 23871-030000  3%° S 555PT  3/8 PLUG PT3/8 H
11 .. 43600-500290 397 1/4 COMP, COCK ASSY. 1
12 o 121850-02070 _ HB(JI58e¥37" 8 80LY 12
13 e 12185002080 _ HB(AS8¢FT7 A 2
1% . *REF,  9=3 47538 CONP, BEARING,MAIN CONP, 6
15 X %REF. 14 17438 {91 BEARING, MAIN 6
16 < X ¥REF, SCTISH (Y5 BEARING,NAIN 6
17 . 12185002160  #47298 (A-X)COMP.  BEARING,MAIN CONP, 1 te)
18 eee X 121850-02200 447258 (91 BEARING JMALN 1
19 12758 (U5 BEAR ING, MA IN 1
(A -2 CAP.MAIN BEARING 1
CAPLMAIN BEARING 1
s

@

————— REMARKS (L°29)

~

/

472 b e BEESLELEUDHEF

HHSSOBRFRAFRL X)) & - HORIZED&RDT,

A ZS°UND.3-1 124610-0101123¢5) eos4n~ |
322A4YIX
8 SIUNDLIT JRIS4A JIINAYR

A THE EXPLANATION OF REF. NO. 3-1 124610-01011 IS LOCATED KERE

L B THE EXPLANATION OF REF. NO. 17 1S LOCATED HERE

@ |8

XERDHERES T, RARL €A,

ZOHBRESTHSCOMBRIZASSY. 72— FIZTHEXT &,

@3 Yo0os22
. - 82.10.22
1 1a02 | C 1) P87, Coua b Luirny
1t1a012 | CYLINDER, C.w. DRAIN PIPE LAI=SCSON (01
——me (B} =SCEON (1=
¥00J1073 tCIesC75N (Fis
ISy LA O TTEunTUIN9 *tr st DESCRIPTION —-—=Q'TY(DA2)==== [ P/U A R
REF. LEV. PART NO. (A)(BI(CICDILE)(F)
& . 190501-01010 95" CYLINDER i
a1, 190501-01011  vuus® CYLINDER 1 5 (T3]
{A=XXXXXXXXX]
Tz . 790561-01012  o973° CYLINDER T ® X
{AsXXXXXXXXK)
a3{18 . 190600~01010___»yv5* CYLINDER 1
T8-1 . 190600-01011 EOFEN CYLINDER 1 R (8)
{BeXXXXXXRXX)
. 190750-01010  yyzs® CYLINDER 1
= . T90750-01071  »ud3° CYLINOER 7 K (87
1C=XXXXXXXXX)
U™ . 190501-01380  yy3 5* 07 B 299+ GASKET, CYL.LOWER 1
s . 190600-01380 5925 R0~ 0~ ATTF GASKET, CVL.LOWER 71
3 . 26216-120952 IIPIN YDA ~Y#ITE S BOLT, COVER M12x9$S 16 16 16
31 . 1905031-73640  J9791 ymit-ysI3s st  BOLT, COVER M12X123 16 16 16 3 14}
(AsXXXXXXEXK)
4 . 26216-120302  9I3Ia*sr  M12x30 STUD BOLT M12x30 “ 4w
P 24224020802 Srasze s MAZXED L& STT V.0 AL L 11 3.1 b, L s LA

K o o 3o
@ & on & = HaEs
o
@ b & 2 LR
® @ # RitiNo. 25 ) DERSH{EFIEH
82.02.12
C 1) %a9° 7020 & SIS
CYLIRDER & SEARING,RATN :::'
.
100G 020 1F)e
E3 o T N O Bl ST o ] T M DESCAIPT ION =Gt TY(IRA) =~ | P/U A R
EEE. LEY PALT NQ (A)(BIICIIBIIE)(F)
1 . 72441101560 HY2T T U32 ASSY, CYLINDER SLOCK ASSY, 1
1 1-1 . P24411-01341 YoF* I*072 ASSY, CYLINDER BLOCK ASSY, 1 L]
]
TTET OO X 124690-01000 G99 Cowr, BLOCK COnp, T
1 2-1 .. X 124410-01001  °072 COmMP. BLOCK COmP. 1 ]
1a=E L) )
3 —os X 138610-01010  wis ¥ 7097 CYLIROER BLOCK T
I 3-1 ... 1244 10~01011 PirE adead 1 CYLINDER BLOCK 1 ~ 1A)
€a=€Q00163 1
T wes 27241-160000  27E° 970350 14 e 16 i
s ees  27241-400000  932%37°32% 40 PLUG 4D 6
& .. N =G1r90 22377 32°M0%1.3 | PLUG MIOK1.S 2
-e 23414-100000 I\"JV?!!D 10 GASKET 10 2 10
.. 23871-010000 3 s
an Z}lj‘-"
I b () HifiNel-1 724611-015612 20T,
ZOBSIL6PH-HTILEH E N T 35

N, FREXI BT S,




No.

E & #t K %

i )z}
OHREENITHhh /e, TORBRKIIHLTTROERBEESIFIBERE
13,
&5 | Emtt [ F
B2 % waod. BESCHLTERERY. TODIML,

BIAw
BIE %

- —
BICK

FRLRBBHIIHLTEMEIRL, TORIAY,

& IABEORNHFCHLTEREEY,

- BBINAHIHLTEMMERL,

WRBNE > - B&

RiahrBa

METREMETLBLAEEBS Y HCTHMESY,
BREARDIOXE,

xIniN|Elwiniojz

No.

H

s

E U ®REEX S

WS, BURFEHRGOENRETHR REa s )
() P/UBIIZ®10: & & 3 EBSHIXIRTED v b IOEDEHRCHEXT & v,

FHL v Frrie—7

AMEFHEEFTHALBETAMIES 21, TONELRET 3,

8 e

BEMNT—7 AER

HEHADLELHERUI>ERMICEE £, RS THE 3HEAXH
Ne. D DIREHUZA B,

P -
oo
H1a0% Y
——es

YOOG1020

82,02.12
1 1) s 027 L (219

CYLINDER & BEARIMGIRAIN (K1 =6PH-HT 01e
iBie (1304
tcy= iFie

Iy LATE 0 PEUATI Y Ty s OESCRIPT ION ey TY(IAY) == | PIV A R
PARY NO (A}401ECH IO CENIFD
v . 724611-01560 U3 3° 039 4SSV CYLIMDER W OCK ASSY, 3
o1 . 7zu11-o|u; YYF I 0TP ASSY. CYLINDER SLOCK ASSY. 1 x
tas 1
T LT T X 126610-01000 | 7°097 Comp, BLOCK CORR ]
I 2-1 .. X126610-01001 7037 Come. sLOCK ComP. 1 [
18=€000163
Y eee X174610-01010  9s3 5°099 CTYCINOER BLOCK 3
T 3-1,a.. 124610-01011 3325 3°092 CYLINDER BLOCK 1 " a1
as
Il 27241-160000 I $5-39° 1% [
s 27241-400000 7u2°93°37* 40 a0 6
400-017¢ 23732 PLUC W10KT.S z
T .. 23414-100000  n°% 10 CASKET 10 E] 10
$ .. 23BTTI-010000 _#TCT35ceT /8 UG PTU/S ]
) 23271 32T 3IRY 146 PLUG_PTY/S. 2
10 .. 23871030000  3u° T 35501 3/8 LG FIS/E s
" 0290 3771/ COMP, COCK ASSY, 1
12 20 HELASREYIT B aoLtY 12
330-0D2080 __ WBISI8ETIF & ®OLT 2
“ .. AEF  9=3 242238 COMP, BEARING,NALN CONP, s
b} Py AREF 14 ) 242498 (21 BEAR ING, MAIN [}
*REF 14 XFYY] J BEARING, RA TN [
$21850-0 N comp, 1 1))
X 12ses 1

@y

MARKS (L°291

IIINAYIR

1 124610-010112973) "‘“‘: A STANATION OF REF. MO 31 124610-0101) 15 LOCATED MERT
Agr2x THL £XPLAMATION OF REF. NO 17 1S LOCATED HERE

B_I2°yN0L1T SR244A Q32
—

Q\QVODUSZZ

&

MEER L2 — v Ay a 7@, SERMICRHEEFREL S
SBIZDVT L AP RFEh 3,

= SERAFE - ] 2 3 k= A%t °
@ & 5 #® HEPFEEEN L L EIBREAIEANDEESBIERENS
——— 62.07.12
11402 t U1 YIr 7o ¢ st
levadisy CTLINDES & SREARING AaIN ll::‘n—ul :g::
o e s
L9y e 6 YEURCIPY ey M BEICALPT IO :-,;:;:;4'::::;-.:;‘1 LU
i 7 093 ASSY. CTLInDER BLDCR ASSY. 1
92 I 098 ASSY. CYLINDER $AOCH ASSY. 1 -
7095 oWk LKL Toan v
293 Cowr, ~oca Come, 1 -
Criimdin SLOCK T "
Critmoen sioa b . w
W LX) 1
7> A PG 40 L3
0: PLUC RIOKY,S 2 J e |
34 Vo= 100080 SAMET 10 T 10
)lY‘:l‘“N . LG '"I: ;
T 23871-630006 95 7 3P 378 X s T
a - 43400~ 500198 ¥99 474 COMe, 1
_12 uy (prsery” ¢ 2
1 121830~02060 T
1* aner =1 3
1 PRL LYY
. LI A
] [
Cl IMNAHERAG EhT,
G MM r24611-01561:3 6 PH-HT T2 c 2.0 TN
I 2L L NelO01ESH S EIRE N S, DI F 3% 4 7%
OBLE DM T2, Bk & N7 IND il s v =
" 3 PP
Bmenht, L
ONBFRREEERENLAREED Ml ® ® %
R G 2 | 8 %
C BEA L KR 1R & ORE Wl @ & R N
(15 x| & B £ 1
B (A1==6PH-HT
{B) =6PH-T (B+=EQ00154) (Cm XXX X XXX)
() =6PH : :
© ' A=E000165) H )
. HTE’ EPH-TIRE Y ' :
EPH-HTI3 2> V> No. :
No. 000165 5 1B 0001585 i XXX XXX, HWHEEDS
BERBERGANHETIL -
F3-1]
6PHIZ XL I L Na B
L] £ B N TRN—TMaINHELELNI B8
@ % 18 M PN SYET 3:
a3 ] # @ % =
1 YA ‘I T % ) wat . Cont™ushony p2-10-22
!:‘_ISE:.' CrLimOEa, C.u. DRaln PIPE tEISLS0N 3118
reyree RS e
e g s men g
k0 N TECSC1-31%53C ZPES Criimbel 1
it D wosbi-01an  Jade Criinpen \ s r
! Larsissiseny
rh»} B #6801-91612 5959 [Sre i i T TV
I 16aconsinle yaa
2| s LT T e tise— 3 ¥ i
(axacssan)
LY - 1%6730-01010 Pkt al (481111} 1
1310 aremt 1134 50 21 fpanee 5 S o T 0 o
. tosti-nien swrrsretazm .
. 1904C0- 01380 43 3 T
LA——unrunn > [T
14, SOLT, COVEM mi22175 14 3¢ )8 3 is
fub 8OY 12230 oL
R
ChoNBatd 72 2, 472 ONMITRELLAS A LA T,
VRS 5 A b N 172 EER—EN




How to read this Parts Catalog.

No. Designation Explanation
1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2. Parts change may be made without prior potice. @ Location No. Location No. of a microfiche which contains this list.
) The parenthesized refers to Location No. of the corresponding section in
3. Form of this Parts Catalog. P ponding section index.
@ Parts Catalog No. Serial No. of every Parts Catalog.
maZece ©] ®82.02.12 ® Group No. Running No. given per group of related parts.
1 1a02 | 1) 9979574079 £ U9
abPH- - L
l‘_‘_fgﬂi CYLINDER & BEARINGoMAIN :::.“N W :2; . @ Group Name Designation given per group of related parts.
@ v0061020 o= (F1= - N T
® Date of Processing Date on which this list for Parts Catalog is printed out.
@ ® ® OB
ISy LACS O TLIACYIY P T2 DESCRIPTION ;:::;I"Z:?é?:;‘(;,l P/U A R ® Model name of a product (of which parts are) mentioned in the pertinent
1 . 736611-01560 5535 35095 ASSY. TYLINDER BLOCK ASSY. . 1 Parts Catalog.
- - 4 -01561 Y 9°I°092 ASSY. YLINDER BLOCK ASSY. 4 L] N . .
@t -1 ® 72‘::;9_90“5 , 032 ASS (448 A perenthesized symbol corresponds to a parenthesized symbol appearing
2 -e X 124630-01000 2*0%2 COMP. BLOCK COMP. 1 under the “Q'TY"
I 2-1 .. X126610-01001 7°032 COMP, 8LOCK CONP, 1 N QTY" column of Ref. No.12.
(A=EDOD16S )
3 <es X124610-01010 vYy5° 7°097 CYLINDER BLOCK . 02.02.12
T 3-1 aee  124610-01011 v¥u3° 3037 CYLINDER BLOCK 1 N ) Vel ¢ 13 yasras & seosmm
(A=EQQQ165 ) [LRTTIIN CYLINOER ¢ BEARING,KAIN (AY 6 PHHT 01e
© ... 27241-160000 722°37°57° 16 PLUG 16 1 ormervrg A (‘5:;
5 oo 27241-400000 a0 93° 359 40 PLUG 4O ]
6 .. 135400-01790  $232°37°%10x1.5 PLUG M10X1.5 2 @\*
? e 23414-100000 A*Te5(36 10 GASKET 10 2 10 15°% 1AB 0 PeuAtore e A DESCRIPTION . l:lnﬂl Tee Lr/ua v
8 .o 23821-010000 I TE5PY 1/8 PLUG PTI1/8 8 =
9 - 27 37PY 144 PLUG  PT1/4 2 L 11 TReIBING  Dispoeass Aev.  Criiwofn SLOCK a1 "
10 oo 23871-030000 US55 PT  3/8 PLUG PT3/8 5 3 x‘u:w_ow“ TG, SCOCK ToRE, T
11 .. 43600-500290 392 17 4 COMP, COCK ASSY. 1 -1 oo - .
12 .. 121850-02070  HWB(S959¥77° B 80LT 12 PoaT .. XRe410-01001 098 coun sLock conh ! "
13 .o 12185002080 _ HB(s380P27° A BOLT 2 3 s X 12661001010 5979 77639 CYLINOER BLOCK 3
1% ..  *RefF.  9=3 9 s4u29s CcOWP. BEARING,KAIN COMP. 6 TRt e 12E00101]  mios o) CYLINDER BLOCK ! " u
15 ... X XREF. 14 A48 (91 BEARING, MAIN 6 o1 T T e T
16 ese X *REF, 14 242550 (29 BEARING,MALIN 6 H . .
1? .. 121850-02160 42538 (A=) COMP, BEARING.MAIN CONP, 1 82 B 0
18 ese X 121850-02200 2598 (91 BEARING MAIN 1
19 =, 10 24458 (Y8 BEARING, MA LN 1
7°(Am=-2 CAP,MAIN BEARING 1 @ Ref. No. Number to relate a number appearing in illustration (given opposite 1o
=2 g::':::: :E::::g ; the list) with corresponding Part No.
/ \M\Z ® Level Assembly-component relation (level) of an assembly part expressed by
Y 1 i a number of dots ( - ).
PRPOI A part of which Part Number is prefixed with alphabet X shall not be sold.
® Order Division In this case, please place your order of this part and its related parts by
—eeo——— REMARKS {L®29} - - -4 - ple
= A m——— = t —
ATESSUNDL3-1 124610-0101129457 BIS40% L | 1op oy anatioN OF REF. NO. 3.1 124610.01011 IS LOCATED HERE parental Part Number .
IIZAGYIR Complete Part Number or Assy. Part Number.
B I3 uND. 17 /EIA4A JIZACYTR |8 THE EXPLANATION OF REF. NO. 17 1S LOCATED KERE
8.29°YN0.17 JE324R T T T s @ vO0asEE ® Part Ne. Part Number specified for every part.
(B Part Name Description of a part, mainly Part Name but may include dimensions,
@ Quantity (Q ty) Quantity used of parts per Ref. No.
. . 82.10.22
1 1402 | €11 p9Yst. CowatTLIRIY M prera . $2.02.12
1r1a0n11 CYLINDER, C.u. DRAIN PIPE (4 =5CSON 01= IRl Y Ty in R wore
—— (81 =SC6O0N (€1 s e Ny
¥0041073 tCI=SCTSN (F1s vo0G1 T 1=
@
1ge . SO . - ——f P/ A A
I5°y LATe O TTLUAIINT Tty e DESCRIPTION eeoQUIYIDR)—=== | PJU A R R T el oEscRieTION R
REF. tEV. PART NO. {A)EB)ICI(DILE}IF) 1 - YUy 9 097 Ay, CYLINDER BLOCK ASSY. 1
7% N 190501-31010 EIPEN CYLINDER 7 LI B SN VIsE I 097 ASST. CYLINDER BLOCK ASSY, 1 Ll
-1 19050101011 »uus* CYLINDER 1 s 1a) T e SR 1
4= XXXXXXXXX] 1 2-1 .. X126610-01001 092 cour sL0Cx Come. 1 ~
-2 . 790501-01012 579" CYLINDER 7 3 3 taeEf0016S 3
B [ATXXXXXXXXX) 3 eee X 124430-0101C w037 CYLINOER BLOCA 1
g7 {18 . 19060001010 pyus CYLINDER y R s R ks CYLINOER BLOCK 1 " )
T6=1 . 190600-01071 9995 CYLINDER T R 81 TS 27241-140000 " 9UBT 3T 350 16 % 16 T
(B XXXKXXXXX) ) 27241-400000  922°37°37° 40 e <0 ‘
. 190750-01010 __ yyys* CYLINDER 1 35400201790 s997°35>810x1.5 PLUC W10X1.5 2
T 190750-09031 57 5° CYLINDER 1 % 8 ‘ e T2’ e rrigs H
(CXXXXXXXXXK)} |
24 . 190501-01380 vy 5" £2° n* 279+ GASKET, CYL.LOWER 1 ! i . e
28 . 190600-01380  »0r3 nd>"n~ 299+ CASKET, CYL.LOWER T3 ; {Example) As for Ref. No. 1.1 724611.01561,
3 . 26216-120952  J97YN\“UNAS~uAYTAmb  BOLT, COVER M12X95 16 16 16 i : . "
-1 - 190503-73640  32FYNunnt-¥393a st  BOLT, COVER M12x123 16 16 16 s (3) l this part is used in the 6'H.-HT.
A= XXXXXKXXXJ | {1: Quantity used of parts?
3 . 26216-120302  2I3ix"sr  MI2x30 STUD BOLT  M12x30 PR
N Ncnec s-mens s cadven Yo @ T w43yen . . ¢ 1a3




Designation Explanation No. Designation Explanation
Interchangeability I'.‘ the case where a part change took place, one of the following @ Effective Machine No. When a part is changed, Effective Machine No. of 2 Model for which the
Division interchangeability symbols is indicated for that part. part is applicable is indicated.
Symbol | inire Contents note ) \ s2.02.02
kL CUERITI A . e oo
N[O NEW! New Parts nterchangaabie tor Oki Part but not mterchangeabie conversely, ¢ e
Q _e,,NEW New Part 15 not nterchangeable for Od Pant but nterchangeable conversely e e n remars oo v atscosot ion R
0TS . s
R |0d_S NEW| New Part is nterchangeable for Old Part and vice versa. V01388 SIIF R 63T aTen. YT B
#1¥=-01381 YHUP 0TS AL CVLENDER BLOCK aSSY. | [
S |0 TEoNEW New Part is not nterchangeable for Old Part and vice versa. “2 430 oy e &G i
A To3r cowr, Lot Comr. 3 .
w Part newly added. » R ——
g T Co T
Z Parnt discontinued. " Sreastooss .
5 .
F Not nierchangaabie by sngie part but merchengsatie by set of the relsied parts. 4 §_4$§:3¥‘mu 273790 v o 2 - ——
- . 3 .. 1-010000 Lkt nle 178 rLNG  PTY/S .
K Changed only in quantity used. _:____.._xu.u;nmm_xz'r;rn 4, PLve Pri/e 2 - .
" 1347 1-036000 AP IIPT Y, nec P13 E}
N Gersuim o .'\ cocx asin g
') uum—nloln “‘!’. Tekd Wt ]
. b #58 CONP, .
Unit Sales Division Unit Sales Quantity {Sales Lot) of unit sales parts and/or unit sales recomme- Boae :"‘" ' £ O s
nded parts. i e P : ey
Example] Please place your order of such a part for which **10"" is given L 2
p p! y P g
under the column ““P/U" by a multiple of Sales Lot being 10 pes. .
X oI et ; "}."\" ; i T ik :)c -~ OThe parenthesized “A” indicates Model §).
i ivisi symbol is given u olumn or such a part for which an e v . o )
Design Change Division y given under the ¢ P A n ex| e".s' € OThe new part 724611-01561 is applicable for the engine
design change has been made, and the nature of that design change is explained bove Engine No.0UU165 of GPH-HT. e
N e . . . A - :
as identified by the identical symbol given under the heading “REMARKS”. above Engine Ko of v . C | Crmpreommr
Oln case of being discontinued, this is o1 Drice ¥
ivision AS is gi “R"” n ’ ) rive
® Remarks D ymbol is given under the column “R” (Remarks) for such a part idicated for the first Machine No. D
¢ for which a suppiementary explanation is needed. which was discontinued. " \" e
Machine A
And an explanatory sentence headed by the identical symbol is given ODate in calender represents the time when —— -
i 4 8 G| Generator
H “ \ change took place. -
under the heading “Remrks” (No.GD). W | Welding machine No
OModel and Effective Machine No. ¥ | Ve Vesr in Cotondar
(Example) ® (A} =6PH-HT i
62.02.12 (B) =6PH-T (B=Eou0158) (Cm A ARAXKX)
oz 1 t 10 YISO L A : wore (C)—6PH + :
ITRrtn CYLINDER € BEARENG MAIN 1a1-spuk tore @® (A =E0165)_ ! i
.voomoz? (14213 (Fie | th T ! .

GPHT-HT | Applicable for the engine Mark “» " in indicated for the part which was
el Py M DESCRIPTION ;;::;{;:f;"’:;";" Prua & Applicable for the engine  abuve Fagine No.KOL5E 1wt sbie 1o wtify & pact change and
REE, LEV, PARY bove Exggine Ka 0015 confirm Effective Machine Ne. .

= ot > . LINDER BLOCK assv. 1 above Fawin
T Dir oer asen CYCINDER BLOCK Aser. 1 % The Engure No. of 6PH remains unexplained.
3 .
T 124630~01008 G35 CoMP, BLOCK CORP. 7 ' ~ N wREE
X 1246410-01001 :'n” 5 cour, BLOCK CONP. 1 " @ Item No. [Example] Refer to REF. 3 (3 given under the column “REF.”) of Group 9.
lae 368
FReTe-ate T SR S inper sLock i Y @ Item No. [Example] Refer to REF. 14 (14 given under the column “"REF. ™),
Aw §. )
TFI0T- 160000 T 9T 59 14 U 7 @ R . See Rel. No.
261400000 278°$3° 39" 4D UG 40 ¢ L emarks ee Rel. No. |
P 400~ L ‘J I M10K1.5 PLUG MIORTLS 2
23414-100000  A*9¢5476 10 CASAEY 10 7 0 e
23871-010000 2 FAIPT W LUG PTI/E s @z
= F kv ad¥iud A S0 T4 [JCRARYLY - . 021002
23871-030000 a2 F 55567 3/8 PG FTI/E Tegz 1 O s Geertusioa
43400-300290 399 1/4COMP, CoCK AsSY. ! e Gl e o o
121850-02070 _ HSUSISIYIY® B B0LT h] Yubeslacn fre
1ZV850-02060 _ HS(2989797 & s0LY 2 IRRIYEIT e
*REF e=1 ;#4298 COMP, StARING, MA Cone. [
14 | 245298 (21 [ P — Iy Ve L Punture T ose OESCHIPT [ON TYESEIb=n- | Ply A A
R mEF. L€y, cant nG. ETTSErSIIa
e TeC3IY-10C Wi CYLiNOes
[RYST I 190301-01011 st LYLINDES 1 s ar
] 52 CriindeaT T T T TR TR e
;
H ’ 1 tmigm 1
H H CrInOEe T - T kY
| [ .. 1%0735-0131 ’ o
@i) I (TR 1807553717 T K] T
- AENARKS (8°391 % i 2 0321231582 “ )
- - O ey
L0031 2EATE TGSV ¥R | v o6 e w0 31 /it s coceren bt 12002 3t haeormaater GOLTC Lovek milses 16 14 18
. .Z’LNQ._I_LILZA"\ 1A 1 8 THE URPLANATION OF BEE 80 LY 1S 10CATED wERE el 319N sntous91s et BOLT. (DA 125123 e le 1e 5
- . g3vooosz:T T T T <
:
Change Mark Change Mark™ 1" is indicated for such a part in which a design change took ! . . . . . .
& s o b E + Some of the parts number is represented with Ulustration No, 1 in the list
place newly at this time as it was not given i the last published Parts Catalog. .
23 iustration No. i Conrsecutive No. for illustration controf.




I9EINO.  IVEZ A GROUP NAME or-u3
GROUP LOCATION

1 PUTINANT™ CYLINDER BODY 1803

2 ABWE™ MAINBEARING HOUSING 1604

3 7Uuvye AIR BREATHER 1B0S

& F*2U7° DECOMPRESSION LEVER 1806

5§ JUrTemcwE LIFTER 1807

6 yYy3=AYLe CYLINDER HEAD 1808

7 ASyRIH BONNET 1809

8 =xIr-2v-% AIR CLEANER 1810

9 9{LIy- SILECER 1811

10 HoLytIt CAMSHAFT 1812

11 75579%7}F CRANKSHAFT 813

12 751 -an=- FLYWHEEL COVER 1B14

13 CeAty PISTON 1B15

14 2897127 0UF" CONNECTING RCD 1816

15 LOA°Y7° & LO74W2 LUB. OIL PUMP & OIL STRAINER 1¢01

16 Lonef7ze LUB. OIL LINES 1¢02

17 da7°9 CONDENSER 1C03

18 7PI7b%7 COOLING FAN 1C04

19 FOYUITIReU7® FUEL INJECTION PUMP 1C05

20 FO7IIFATT FUEL INJECTION VALVE 1C06

21 _Fo3u% FUEL STRAINER 1¢07

22 FOn°q7° FUEL PIPE 1c08

2307 GOVERNOR 1C09

26 YIU1IYF GOVERNOR LINKS 1¢10

25  UE“IU-3nTESW REGULATOR HANDLE 1c11

26 grhauhF MARUAL STARTING DEVICE 1¢12

27 3o TOOLS 1¢13




VP L

H SPEC. CODE
Fig. CYLINDER BODY DO06152-01121
tom———— + 86.02.10
I 1B03 1 C 1) IMUFERSTIT
1(1802) 1 CYLINDER BODY (A)=SSAS0C-GT (D)=
ool + B)= (E)=
Y00C1628 (0= (F=
AR Vol I I A v/ v oy | ey M DESCRIPTION ~===Q'TY(IAP) -~~~ I P/U A R
REF. LEV. _ PART NO. () (B) (€I (D) (E) (F)
1 . 705112-01560 MIIITITIMP BLOCK ASSY, CYLINDER
1- 1.  705112-01561  M5-7°DU7CMP NEW  BLOCK ASSY, CYLINDER 1 N
 ta=+1983.02)
4 . 106150-01200 AUPRNRE STUD, CYL. HEAD 4
5 . 101158-01220 bridavidn ke NUT, CYL HEAD 4
5-1 .. 121450'0[220 TORNTENT L) NUT, CYL READ 4 N
(ASEXXXXX )
6 .. 104200-01240 b b 1 6a V] i e 7 WASHER 4 2z
CASEXXXXX )
7 e 105215-01880 FOPEIIn BOLT 2
8 .. 105215-D1890  FOPMIZTIDF NUT 2
9 .. 222717-080000__ NZYN“F 8 SPRING WASHER 8 5
10 .. 26226-060182  SIIALr(2D 6X 18 STUD M 6X 18 PLATED 1
11 ..  26226-080252 SIIIAWH(2D 8X 25  STUD M BX 25 PLATED 6
12 . 26366-060002 iyl U-NUT M & 1
13 .. 26366-080002  In"U5IIF 8 U-NUT M 8 3
Y& .. 27221-020080 9FISI°57* 2X 8 PLUG 2X 8 1
15 .. REF. 2= 1-1 _ ASWEeoios HOUSING ASSY 1
16 .. *REF. 2= 6-1 NI GASKET 1
17 . 705140-01900 UZ5VS1T U\YEIUE)  LINER W/PACKING, CYL 1
19 .. 101104-01300 _ 3“Gnowav(513 O-RING, CYL LINER 2
20, 105140-01350  "IFDYATI GASKET, CYL. HEAD 1
20- 1.  104100-01330 N AYYMTEI(NIF  GASKET, CYL. HEAD 1 N
{AZEXXXXXX )
BT 705140-01501 Y777 ASSY COVER ASSY, SIDE 7
21- 1.  706150-01501 ¥773 ASSY COVER ASSY, SIDE 1 N
(A=21983.10 )
35 L. T 124060-01050 7955 PLOG PT178 1
2% .. 105430-D1690 7°57% PLUG, DRAIN 1
25 . 105140-01750 e CAP, FILLER 1
26 . 101104-01760 FLOLIFIINCIEY GASKET, CAP 1
27 ..  27225-060700 2FIIVOIN 6X10 PLUG 6X10 1
28 . 43400-500570 oW 24 SEAL WASHER 24 1
55 .. 106150-01850  73(H1vFITIF) COVER i ¥
(A=+1983.10 )
30 .. 106150-01860  PK(HIZF™VIIIILY GASKET 1 V.
21 (A=%1983.10 3
30 211 31 .. 26106-060122  UAAWE 6X 12 BOLT M 6X 12 PLATED 2 W
(42+1983.10 )
32 .o *REF.19 Lomes7e PUMP, LUB.OIL 1
33 .. sREF.28= 1 ANTIZTIINR WASHER 1
34 .. SREF.285 2 BESRR(IFNY GEAR 1
25 .. *REF.28= 5 JrNNT ASSY SHAFT W/PIN, START. 1
36 . *REF.28= B F-(TFIENTILY KEY, GEAR 1
37 - *REF.28=10 W= (Dt~ OIL SEAL 1
28 ‘e *REF.28=14 PAICLINT CIRCLIP 20-S 1
39 . 105140-01410 NeIF (Y723 GASKEY, COVER 1
w0 . 105112-01490__ NU4(95073 GASKET, REAR COVER 1
44 . 105430-01800 6 CMP SHIM SET 1
4 . 705112-01520 %073 CMP COVER ASSY, REAR 1
‘_ﬁﬁ .. *REF., 3= 1 A a NI iy VALVE, BREATHER 1
49 .. *REF. 3= 2 YT PLATE, BAFFLE 1
50 . *REF. 3= 3 NeII(ITILE GASKET, BAFFLE PLATE 1
51  SREF. 3% 4 TITENY RETAINER, VALVE 1
52 *REF. 32 7 TR M 4X 8 SCREW M 4X 8 2
53 .o *REf. 3= 8 TARIN(NR M 512 SCREW M 5X12 &
54 . 26106-060202___wnvaowr 6X 20 B0LT M 6X 20 PLATED 10
35 . 26106-08G282 U 8X 28 BOLT M 8X 28 PLATED 6
56 . 106152-01880 AIEICEIITEN BRACKET 1
57 . 26106-080402 _ Un"mt BX 40 BOLT M 8X 40 PLATED 2

Y0210C3




_ 2 XK
Fig. MAIN BEARING HOUSING D06150-02108

4o + 86.02.10
t 1804 | ¢ 2 ) AZwrey
1180231 MAINBEARING HOUSING (A)=SSAS0L-GT (D)=
mmmmm + (8)= (E)=
Y00C1628 0= (F)=
EV I Vet T ot o/ pvn e ey M DESCRIPTION -==-Q'TY(JA)-~-- I P/U A R
REF. LEV. PART NO. (AY(B) (LI (DI CEICF)
1 . 706100-02500  AZWb 2(Y73) HOUSING ASSY,BEARING 1
1-1 . 706100-02501  X5.: 99725 AYI(NEW)V4 HOUSING ASSY,BEARING 1 N
(A=#E3.2 ]
3 .e 101158-02220 73295734 SEAL, OIL 1
4 .e 106100-02320 SRIM27r4sz RETAINER 2
4-1 .. 106100-02330  #1T(\Py2™)83.2- RETAINER 1 s
(A=x83.2 )
4-2 .. 106100-02331 Py (\PUI™ RETAINER 2 N
(A=*83.3 )
5 . 26116-050082 &~ 5X 8 BOLT M 5X 8 PLATED &
51 .. 26116-050082 #*Wwr 5X 8 BOLT M 5X B8 PLATED 6 K
(A=*B3.2 )
6 . 106150-02020 NI (AWLD) GASKET 1
6-1 . 106150-02030 AT ALUAIE™D GASKET 1 N
(A=+82.10 )
7 . 106100-02300  \“PYU2~(H) (NO6308C3) BALL BEARING 1
8 . 106100-02310  ““PYY2*(P) (NONF208C3 ROLLER BEARING 1

YO19924




) JLY
Fig. AlIR BREATHER

SPEC. CODE
D06150-03101

86.02.10

+ 1BO5 1 ¢ 3) 77Uy
1{1802)¢ AIR BREATHER (A)Y=SSA50C-GT )=
doeeen- + B8)= (E)=
Y00C1628 (€)= (F)=
I N 0 2RI LT A DESCRIPTION —e=-Q'TY(2AV)-~—- I P/UA R
REF. LEV. PART NO. (A (BICCICDICEIC(F)

1 . 101158-0306%  Erinvy VALVE, CHECX 1

2 B 106150-03090  o"v15 PLATE, BAFFLE 1

3 . 106150-03100__ A°U¥( U143 GASKET 1

4 . 101158-03111  2*byv-17143 RETAINER 1

5 . 23064-090350 L 2ieqoe 9x 350 PIPE 9X 350 1

6 . 26022-040082 M2 (mX 8 SCREW M 4X 8 2

7 . 26022-050122 M I (n"a5x12 SCREW M 5X 12 &

Y015821




, Fa.77
Fig. DECOMPRESSION LEVER

SPEC. CODE
006152-03200

PO + 86.02.10
1 1806 1 ¢ 4 U7
1(1802) 1 DECOMPRESSION LEVER (A)=$SAS0C-GT (D)=
PO + 8= (E)=
Y00C1628 = (F)=
9V NH 0 TLINNIINY 7T A DESCRIPTION ~—-=Q'TY(IA) ==~ I P/U A R
REF. LEV. PART NO. (A)(B) (CI(D) CEI (F)
1 104200-03600  7°377° 471 SHAFT, DECOMPRESSION 1
2 . 104200-03641  A7< .Z7°(3“327°) SPRING 1
21 . _105025-03400 _ N"R(FTILVEL"Y) SPRING, RETURN 1 N
(A=%1982.04 >
3 . 106152-03740  F*2I7°bN"-(Y73) LEVER, DECOMPRESSION 1
& . 106152-03780__ ¥~377°/7* KNOB 1
7. 104106-66990  XI729° (177 HT SCREW 1
-1 . 105225-66990  DAVTRYS(1XIMY SCREW 1 N
(A=%1983.09 )
) 22312-030180  ~{3%*7 3X18 PARALLEL PIN 3X18 i
9 . 22322-030180  F-n°-ter 3x18 TAPER PIN 3X18 1
0. 24311-000070 047 1A P 7.0 0-RING 1A P7 1

Y019888




VUTRIV B

Fl . SPEC. CODE
g LIFTER D06152-07200 S \ £6.02.10
| 1BO7 ¢ ¢ 5 ) MPTeRe
10180231 LIFTER (A)=SSAS0C-GT D)=
pommme + (B3= (E)=
YDOC1628 (O (Frz
Y A0 7TINUIM 7Ty M DESCREPTION Q' TV === 1 P/U A R
REF. LEV. PART_NO. {(AY(B) (CIIDICE) (F)
T, 104107-07900  GHRIPTIF TIFTER, ENGINE 1
Z . 104607-07910  PARMEIIIOE N 1
_3 _104207-07940_ WPIYBT(MIOX11S)___ STUD MI0X115 1
4 . 22137-100000 ANRENT 10 WASHER 10 1
5 . 26617-100002  FARN 10 EYE BOLT M10 1

REFER T0 FIG.17

Y028252




-6 Sy Ay K
Fig. CYLINDER HEAD D06152-11 143

oo am + 86.02.10
t 1808 ! 6 ) UF™UE
1(1802) } CYLINDER HEAD (A)=SSAS0C-GT (D)=
et (8= (E)=
Y00C1628 (€)= (F)=
Iy I 0 TR YI™ TET M DESCRIPTION ~---Q'TY(IA)---- 1 P/UA R
REF LEV. PART NO. (AY(B)(CY(D)ICE)CF)
1 . 704107-11701 SUIFNIPCMP NSALOC  HEAD ASSY, CYLINDER 1
3 .. 104100-11100  #23VvY VALVE, SUCTION 1
& .. 1D4100-11110 MY VALVE, EXHAUST 1
5 . 104100-11126 A7%09% SPRING, VALVE 2
oLD 6 . 106100~-11160  F2ONI¥\~U7081 GUIDE, VALVE 2
7 . 104200-11180 3293\ un"#4YT RETAINER, SPRING 2
B .o 101158-11190 A7 SPAIILSA COTTER 2
21 19 18-1 9 .. 106100-11350  ASFEATIIRULE STUD 1
18 10 .. 104200-11920  CWI¥7 cocK 1
11 .- 22351-040010  A7°%07°C°2 4.0AX 10 SPRING PIN 4X7D 1
12 .. 22351-060012 A?°U7L°r 6.DAX 12 SPRING PIN 6X12 1
13 .. 26216-080702 _ 7III&“Wh_ BX 70 STUD M BX 70 PLATED 2
©) % .. 26366-080002 In-sAIIF 8 U-NUT W 8 2
\ ) @)} 15 ..  26606-100002 TUMGY 10 NUT M10 1
4 16 .. 27231-220000  ¥50~F7°37" 22 PLUG 22 1
T . 1064100-11260  A~FIAYZ (~21J531)  SUPPORT, ROCKER ARM 1
8 . 10410011420 PHFFPUN-(F) CHAMBER, FRONT 1 (A)
14 18-1 . 106100-11400 _ PUFFron™(Ix CHAMBER, FRONT 1 N
30 " (A=X )
21-] 20 20 13 ! 4 3 18-2 . 106152-11400  PAFFYUN~(E~T) CHAMBER, FRONT 1 F ®)
(AEO5B44 )
19 . 104100-11410 AJ-WFron™ CHAMBER, REAR 1
19-1 . 105015-11410  FUFEFRIN™ (90 CHAMBER, REAR 1 f (8)
(AEQ5844 )
20 . 124950-11450  N°USI(FAFFYINY) GASKET, CHAMBER 2
21 . 101147-11490 PAFFTIUN =30 INSULATOR 1
21-1 . 105025-11450 _ 7°0773(Fron~- INSULATOR, HEAT 1 s
(A<EQ5844 )
22 . 705140-11650 %223\ CMP ARM,VALVE ROCKER 1
22-1_ . 105140-11650 F1-¥\"IICMP ARM, VALVE ROCKER 1 R
(A=X )
24 .. 101158-11230  PIPAS-(ANIRET) SCREW, VALVE 1
3 s 26756-080002 rATUE 8 . LOCK NUT M 8 PLATED 1
26 . 705140-11660  MEINNILUI3 ARM ASSY, ROCKER 1
26~1 . 105140-11660 NENIUCMP ARM, VALVE ROKER 1 R
(A=X )
27 .. 101158-11230 P TAS- (V" UR¥0) SCREM, VALVE 1
29 . 26756-080002 tATIP 8 LOCK NUT M 8 PLATED 1
30 . 101147-11900 22Uy FLANGE 1
31 « 106152~-11930 FUUTICS 70 (CW) PIPE 1
2 . 106990-64660  meANSIE® CLAMP 1

\_BEFERTOFIG 7 22

——————— REMARKS (L“37)
A) COU(ID33IB-1143CIVE___ _ __1A) W/PIN(103338-11430}
BY REF.NO 18-2,19-1,21-1 b P ¥ 52700 18) INTERCHANGEABLE BY SIMULTANEOUS
jb- o by s s i REPLACEMENT WiITH PEF.N0.18-2,19-1,
] 21-43.

Y019928




Fig. 7

K2 b
BONNET

SPEC. CODE
004100-11200

FOR— + 86.02.10
| 1809 ¢ ¢ 7 anuaor
11O 1 BONNET (A)=SSAS0C-GT (D)=
$ommmn + 8)= (£)s
Y00C1628 )= (F)=
3%y AN O 7SEINTANY PA L DESCRIPTION ~===Q'TY(3A7)~=~- 1 P/UA R
REF. LEV. PART NO. (A) (B (CI(DICEI(F)
1 B 706152-11530  #-U#Jr ASSY BONNET ASSY, HEAD 1
3 .. 104200-11360 20T KNOB, BONNET 1
4 .. _104200-11850__ N 77unQmIIT 0-RING 1
] s 22242-000140°  tAICTT 94 CIRCLIP 14 i]
6 .. *REF. 4 F37° DECOMPRESSION LEVER 1
7. 104100-11310 __ \“7IZZIPK GASKET, BONNET 1

Y019825




I7—-7Y—%*

1 SPEC. CODE
Fig. CL.EANER DO152-12100
R . 86.02.16
y 1B10 1 C 8) Ir-24-7
1(1802) 1 AIR CLEANER (A)=SSASOC-6T (D)=
R Sttt + (B)= (E)=
100C1628 (= (F)=
B3 R Vot TN « B A ubv/ Avie M ] T A DESCRIPTION -==-Q'TY(IA?) -~~~ 1 P/UA R
REF. LEV. PART NO. A (B (CI(DILEXCF)
1 . 106152-12090 294N PIPE, AIR INTAKE 1
3 . 104200-12030 2., -FINRNIFIINI I cupP 1
& . 106250-12200_ 32-1nuN°tY GASKET 1
5 104104-12510  Tva-7- CLEANER, AR 1
6 101147-12550 FIVTIEIPI-T) WING NUT 1
7 . 106152-12930  J%“F(7)-7-3%) CONNECTOR 1
§ . 22137-060000  9VAF(B°F 6 WASHER 6 j
9 . 22217-060000 NNFIINF 6 SPRING WASHER 6 1
10 . 26106-080202 AR BX 20 BOLT M 8X 20 PLATED 2

Y019893




Fig.

Yo LY
SILENCER

SPEC. CODE
D06152-13200

R N 86.02.10
1B ¢ 9 ) vL-
1(1B02)) SILECER (A)=SSASOC-GT (D)=
PRS- + (B): (B)=
Y00€1628 ()= (Fy=
IFY AT 0 TEINLAN ey A DESCRIPTION “m-=Q'TY(IAM--=~ 1 P/U A R
REF. LEV. PART NO. (A) (B (L) (D) (EXCF)
T . 106152-13050  94b79- SILENCER i
2 . 104100-13200  I75-0 ATIEPK GASKET 1
3 . 106152-13530___93°-HUMANN STAY 1
& . 106152-13550" UAWH($0T) BOLT 1
5 . 106152-13570  323-#0340N°-(A) COVER, SILENCER 1
6 106152-13580 _ 395-1731M\°- (B) COVER, SILENCER 1
7. 22137-080000 7N R(Zn"% & WASHER 8 2
8 . 22217-080000 A“*7°N“R 8 SPRING WASHER 8 2
9 . 26106-080102 _ In~I~wk 8% 10 BOLT M 8X 10 PLATED 6
0 . 26116-080852 At BX 85 BOLT M 8X 85 PLATED 2
"o 26366-060002 IN-UEIIH 6 U-NUT M 6 2

Y028253



‘ AL v T b
Fie. 1O Cansriart e S

P + 86.02.10
1812 4 €10 ) nLir7r
1(1802) 1 CAMSHAFT (A)=SSASOC-6T (D)=
D + ()= (E)=
Y00C1628 (€)= (A=
U A O 7L ey 2 DESCRIPTION —=—-Q'TY(IAN---- I P/U A R
REF. LEV. PART NO. €AY (B) (L (D) (E) (F)
. 704100-14010  BLU~7 CAMSHAFT 1
2 . 106150-14090  FC34 CAM, FUEL 1
3 . 106100-14100 _ BLEAT(XIFTY) GEAR, CAMSHAFY 1
. 10333814190 - (DL ~v3N) KEY i -
5 . 104200-14200  neur TAPPET 2
6 . 104100-14400 _ 7°70209b* ROD, PUSH 2
7. 106150-14420 V- FII7 FILCLT 735) COLLAR 7
8 . 24101-060044  A“PHI7™ 6004 BALL BEARING 1
9 . 26557-060142  T\“I2UN(H7T 6X14 SCREW M 6X 14 2

REFER 70 FIG. 26

Y019828




V77 %7 b

Fig. 1 .I

SPEC. CODE.
CRANKSHAFT DO6152-21110
R + 86.02.1C
1 1B13 (11 ) 23000
1(1802) 1 CRANKSHAFT (A)=SSASOC-GT (D)=
e + (B)= (E)=
001628 ()= (F)=
I3 AW 0 TEIIINY 7ty M DESCRIPTION ——--@'TY(IAP)---- 1 P/U A R
REF. LEV. PART NO. CAY(B) (C) (D) (E) (F)
R 706130-21700 75205 5CHP TRANKSHAFT ASSY 7
11 . 706130-21701 75075 JCMPCHA157%)  CRANKSHAFT ASSY 1 N
(A=x83.4 )
T TE6152-100401  AFCGRVION 40 BOLT W10X 40 3
4-1 .. 106100-21130  AWFQGWWIUA SX1F BOLT, BALANCE WEIGHT 2 N
(A=X )
5T, 103338-21140 TR (TR WASHER 2
6 .. 101158-21290  95u75°7%°r-3- KEY 1
7 .. 22512-100260 _ 7I7°-%- 10X26 KEY 10X_26 1
5 . 106100-02340  AT97°059> SNAP RING 7 W
(A=*83.4 )
9 . 106100-02970 PR PIZ%) RETAINER 1 W
(A=*83.4 )
0 . 106100-21201 75398 T(239%9) GEAR, CRANKSHAFT 1
. 106152-21400 751840 FLYNHEEL 1
2. 104200-21530  IUH IUF END NUT 1
3. 104104-21600  V7°-UNS(SS)90C-13C  V-PULLEY 1
% . 26106-D60122 Nt 6X 12 BOLT M 6X 12 PLATED 3

y319933



Fig.l 2

774K, —IVHIN—
FLYWHEEL COVER

SPEC. CODE
D06152-21300

omeone + 86.02.10
11814 €12 ) 7HA-pnne-
1C1B02) 4 FLYWHEEL COVER (A)=SSAS0C-GT (D)=
S + (B (E)=
Y00C1628 (0= GE
IIY AW 0 TCUNTIY 7T M DESCRIPTION ----Q@'TY(2A==-- 1 P/U A R
REF. LEV. PART NO. (A {B) (C) (D) (£ (F)
T . T06152-21300 AW - COVER, FLYWREEL 7
-1 . 106152-21301 3. i -biuy™- COVER, FLYWHEEL 1 N
o (A=EB20828 )
2 106152-21310  a4bii—79% STAY 7
3. 22137-080000  ¥°M #(I0F 8 WASHER 8 3
4 22217-080000 _ N“37°N°% 8 SPRING WASHER 8 3
5 26106-080122  wnawr  8X 12 BOLT W 8X 12 PLATED 3

Y628254




, EZ R
Fig. ]3 PISTON 50410029105 R

4memmem 86.02.10
11815 & (13 ) E°AMY
1¢1B02) 1 PISTON (A)=SSAS0C-GT (D)=
$mmmmmm + (8)= ()=
Y00¢1628 (€)= (Fr=
dﬁ I3 AT 0 7UEINTINY PA~E DESCRIPTION ~=--Q'TY(IAD) === 1 P/U A R
REF. LEV. PART NO. CA) (B) () (D) (E) (F)
T . 104100-22090  CeArU(RIE) PISTON W/RINGS 7
&ﬁ 3 .. 704100-22500 WvZCEUr RING SET, PISTON 1
3-1 .. 704100-22501  4I7°Evt RING SET, PISTON 1 N
(R=+82.12
3-2 .. 704100-22502  YU7NEUR RING SET, PISTON 1 N
(A=%83.10 )
- 104100-22300  CPAFA PIN, PISTON 7 -
9 . 101158-22400  CeARL IMATINS407Y)  CIRCLIP 2
10 . 105140-22470  C°AMY RV% 0S .25UNYF PISON W/RINGS .250S 1 (A)
(A=+B2.12 )
12 .. 704100-22570 4¥7°TYF 0S 0.25 RING SET, 0.25 0S 1 7y
12-1 .. 704100-22571 "7 LYt OS 0.25 UMYH RING SET, 0.25 OS 1 N (A)
(A=x82.12 ) i
12-2 ..  704100-22572 4Y7"EYF 05.0.25 RING SET, 0.25 0S 1 N o))
(A=*83.10 )
7. 704100-22480  L°AFu RY% 0S .50 PISTON W/RINGS 6.505 1 [Ch)
17-1 . 105140-22480  L°AFY RY% 0S .S0UAYF PISTON W/RINGS 0.50S 1 N B8
i (A=%82.12 )
19 ..  704100-22540 "Us7°CIF 05 0.50 RING SET, 0.5 05 7 ®)
19-1 ..  704100-22541 YZ7°BJF 0S 0.50 UAYt RING SET, 0.5 O0S 1 N B
(A=%82.12_ )
19-2 ..  704100-22542 127°tIF 05 0.50 RING SET, 0.5 05 i N @
(A=%83.10 )
——————— REMARKS (C“37) FooeeeS I
A) 0.25 2-)\"-71A™ 1A> 0.25 OVER SIZE
B) 0.5 F-N"-9{A" 18) 0.5 OVER SIZE

¥(19934




Fig. ]4

AX7Te 70y K
CONNECTING ROD

SPEC. CODE
D04100-23101

$ommmes + 86.02.10
1 1B16 ) ¢ 14 ) 22774u2°O0"
1(1B02) 1 CONNECTING ROD (A)=SSAS0C-6T (D)=
Fomme + ®= (E)=
Y00C1628 (0= (F)=
- RV VON T T A o e ] 7y M DESCRIPTION ~==-Q'TY(IAM---- 1 P/U A R
REF. LEV. PART_NO. (A) (B (L) (DI CE)CF)
T . 704100-23100  LEom2(09%) ROD ASSY, CONNECTING 1
3 .. 104100-23100  LeNUEOUATM BUSH, PISTON PIN 1
& .. 104200-23201 __ GURSEOLE BOLT, ROD 2
5 .07 T106100-23340 730 CSAGR BEARING, CRANK-PIN 2
6 . 104100-23350 QUM A5 UD.25 BEARING,CRANKPINC.25 2 A
7 . 104100-23360 QU451 U0.5 BEARING,CRANKPINCD.5 2 B)

ZZTREMARKS (C39)
.S.
s.

o

Y019832



Fig.ls

LOT74 1A &LOFKLT
LUB. OIL. STRAINER & LUB. OIL PUMP

SPEC. CODE
D06100-32100
D05430-35100

86.02.10
¥ 1C01 8 ¢ 15 ) LOT®T7° & LOTANR
1¢1B02) LUB. OIL PUMP & OIL STRAINER (A)=SSAS0C-GT (D)=
i N (8= (E)=
Y00C1628 (€)= (F)=
IIY A0 TUEIIIYY 7Y A DESCRIPTION --=-Q'TY(IA9)---- I P/U A R
REF. LEV. PART NO. (A3 (BYCCY (DICEICE)
T . 104300-32150  107-0-3-072793-0-57% ROTOR ASSY 7
7. 103338-32070  LOKI7°72 COVER, LUB OIL PUMP 1
8 . 103338-32570  0-12°(LORI7°75 0-RING 1
9T . 26106-060122  JIVESIE  6X 12 BOLT M 6X 12 PLATED 3
0 . 10543035010  1IPI(LO) ELEMENT, LUB OIL 1

¥019833




] LonNas7 .
Fig. ]6 LUB. OIL LINES SPEC. CODE

D05112-39100 fommnnn N 86.02.10
1 1€02 1 ¢ 16 ) Lone{7°
1(1BO2) 1 LUB. OIL LINES (AY=SSAS0C-GT (D)=
P—— + (8)= (E)=
Y00C1628 (€)= (F)=
Y AT 0 7UTIUNTIIN ey A DESCRIPTION «~eQ'TY(IAM ==~ I P/U A R
REF. LEV, PART_NO. (A (B) (LY (D) CE) (F)
T . 335614-080012  NeURo (%W B PACKING -8 A
-1 . 23414-0800i2 1. SAU(IW 8 PACKING -8 3 K
(A=EO7337_ )
2 . 106300-39140  JUF AT9T RETAINER ]
3. 106300-39150  JubA RETAINER 1
4 . 105140-39200 1.0 N°17° (B) PIPE, LUB OIL 1
1. 105112-35200  LONe17° CHP PIPE, LUB. OIL 1 R
(A<EO7337 )
5 .. 103288-39170  hwvs°? JOINT 8 2
7 . 104884-59170 1 9PK(T=2) GASKET 1 W
(A=EO7337 )
8 10114759810 hZsA TRt 8 BOLT, PIPE JOINT 1

1 O l/
l

Pl

[
e -
— —

Y0198335



o

aryFr9
CONDENSER

SPEC. CODE
D06152-44100

Fig 17

5 7
| REFER TO FiG.5 !
‘ )
N
14 ) /

/
27 22

REFER TO FIG. §

PO + 86.02.10
) 1003 1 17 )
118021 CONDENSER (A)=SSAS0C-GT m=
- + (8)= (B)=
Y0DC1628 )= (F)=
LA IR VAt N I A wiv/ s ] Y A DESCRIPTION “~=-Q'TY(IA)---- T P/U A R
REF. LEV. PART NO. (AY(BY(CY(DICEICF)
1 . 101147-12550 F39700(IP74~7) WING NUT 2
2 N 104100-44050  aun°-pPK GASKET 1
3 . 104107-44300 _ av7 Uy-tuvsseq BRACKET, CONDENSER 1
4 . 106152-44340  A7N-u SCREEN k)
5 . 106152-44350 3“2+ (R2Y-) DUCT, RADIATOR 1
[} . 706152-44540  HA122(9%) FEEDER ASSY, WATER 1
8 . 102377-64400  P.K(FA1ZVF73370) GASKEY 1
9 .. 104107-44480 310 JOINT 1
10 . 106583-44960  #A1I73(F.CE1) CAP 1
11 . 10640744420  H#ATIOPK GASKET 1
12 . 104107-44480  3Mor JOINT 1
13 . 106152-44490 I LAU(HA13Y) PIPE 1
14 . 104207-44500 2UF - CONDENSER 1
15 . 106400-44530  AReL™ PAD 1
16 o X 104207-44540  ARes PAD 1
17 . 106152-44540  An°Io™ PAD 1
18 . X 106200-44550 AR (T=15.L=380) PAD 1
19 . 106100-44560  AR°U*C15X5X1000) PAD 1 (A
20 . 104207-44610  JUF7"A2-PK GASKET 1
21 . 10440744620 QU7 U-PIITRNbE BOLT 7
22 . 104407-44633  AYF~LA3Y7 TANK, CONDENSE 1
23 . 10440744640  2“0LBU(ISF TAZLIT) PIPE 1
24 . 10410744650  $AT7INMY SEPARATOR 1
25 . 106152-44670 _ AF-(A2'-U3"It) STAY 1
26 . 23010-017000 &~ANUH™ 17 CLAMP 17 H
27 . 26021-060122  TIRU(ES 6X12 SCREW M 6X 12 3
28 . 26106-060122  Jn\“Hwr  6X 12 BOLT M 6X 12 PLATED 2
29 . 26106-080182 N~k 8X 18 BOLT M 8X 18 PLATED 2
30 . 26106-080222  un“m“vk 8X 22 BOLT M 8X 22 PLATED 4
31 . 26106-060102 IRk 6X 10 BOLT M 6X 10 PLATED rd
------- REMARKS (L“37) +
AESIC3Y iA:FOR REPAIR PARTS

Y019836




R A
re 18 207717 - ghre, cooe

D06152-78100 . + 86.02.10

1 1C04 1 (18 ) 7729+
1180 COOLING FAN (A)=SSASOC-GT (D)=
4omoe- + (B)= (E)=
Y00C1628 (0= (F)=
I LAY 0 7VEINYIYY ey M DESCRIPTION -=--Q'TY(IAM~->~ I P/U A R
REF. LEV, PART NO. (A (B CCI(PICEX (F)

1 . 706152-44560  JP0T-ACIDIINIT 3% CASE ASSY, FAN 1

3 . 104207-44¢00 570 FAN, COOLING 1
h _e. 104407-44740 N PIITT-A CASE, BEARING 1

H . 106407-44760  7P57°~1-390F SPACER b -

6 . 104407-64771  7P27°-4(180CIAL INS) PULLEY, FAN 1

7 ‘e 10440744790 _ 770" 0%~ KEY 1

8 S 22217-060000  N“FTDVF 6 SPRING WASHER 6 2

9 e 22217-120000 N“2PDF 12 SPRING WASHER 12 1

10 . 26107-062003  ““Pyr2™ 620021 BALL BEARING 1

1 . 24107-062013  A“PUL2 620122 BALL BEARING 1

12 . 26557-060552 VIR (4PF 6X55 SCREW M 6X 55 2

13 s 26776-120002 _ PATURGEY 12 LOCK NUT M12 PLATED 1

14 . 104408-78010 - 3™M7E U170 GENERATOR E]

15 e 101374-78305  2™67™002 BUSH, RUBBER 1

16 ae 22217-040000 N“xINR 4 SPRING WASHER 4 2

17 .. 26557-040382  M“IRUN(+7T 4X38 SCREW M 4X 38 2

18 . 106100-44800  FUu3u7°-~4-Y72(F10¥) PULLEY ASSY, TENSION 1

19 . 106100-44650  Fou357°-7) PULLEY, TENSION 1

20 e 106100-44940  F2357°-4L\°-(20N 1) LEVER,TENSION PULLEY 1

21 . 106100-44960 & 20°on~y CAP 1

22 . 26366-080002  Jn“wsIJk 8 U-NUT M 8 1

23 . 104107-44780 77 ABr(HM34) V-BELT (HM-34) 1

23-1 . 25117-003351 vatibk +7M1335 V-BELT 1 R

(A=X )

24 . 106152-446%0  MI55°0t pucT 1

25 . 26106-100322 ok 10X 32 BOLT M10X 32 PLATED 1

26 . 101374-44755  4~F RIRINIVING INSULATOR 1

27 . 106152-44330  AZY-2(NV773%7F) SCREEN 1

28 . 26106-060102 Ukt 6X 10 BOLT M 6X 10 PLATED 2

29 . 26106-080102 _ un“wibr 8 10 BOLT M 8X 10 PLATED 1

30 . 26106-100382  Un“acir 10X 38 BOLT M10X 38 PLATED 1

Y¥019940



Fig 19

FOULovwKT
FUEL INJECTION PUMP

SPEC. CODE
D05140-51100

V1005
1(1802)
$mmmm e

Y00€162

vy
REF.

I
]
+
8

NIk 0 7VESVIINY
LEV, PART NO.

19 ) FO7Urines7°

FUEL INJECTION PUMP

ey M

86.02.10
(A)=SSAS0C-GT (D)=
B)= ()=
€)= (F)=
DESCRIPTION ~-=~@'TY(IAD)---- 1 P/U A R

(A (BICCICPICEN(F)

. 705140-51700

FOM®27° ASSY

PUMP ASSY, F. INJECT

1

105140-51300  7°35°r- COMP PLUNGER W/BARREL 1
102100-51150 _ A~-LboAvsas SCREW 1
101400-51160 75575 F5P SPRING, PLUNGER 7
101204-51170 WP (o500~ en" WASHER ]
104200-51170__ U0 (I°50 P2 WASHER 1

(AZEXXXX )
M .. 172100-51190  7°3¥FPAS-LIPK PACKING 1
12 .. 172100-51290  A"-ULYAYIAZPK(IL) PACKING 1
13 .. 101300-51300 T~ 9m~-W7°07%  VALVE W/SEAT, DELIV. 1
15 ... 101300-51330 FYNSESS-BASISP  SPRING, DELIV. VALVE 1
16 s 101300-51390 FEIANEN =TI VALVE 1
17 .. 172100-51340  ToUASUNRINAIT RETAINER 1
18 .. 105340-51400 U4 IL-3 CHP REGULATOR 1
21 .. 171590-51420  L¥“Iu-3-I-bb VALVE, REGULATOR 1
22 .. 171590-51430 SPRING 1
23 .. 1T4100-51440  LFUZU-5-1 FPK PACKING 1
26 .. 104200-51450 _ VE“2U-3-C°-2 PIECE, GUIDE 1
35 .. 104200-51460  OYU7~(E°-A 0-RING 1
6 . 105430-51020  FOReI7°huYrany BRACKET 1
. 106150-51030__ PK(FOT°57°) PACKING 1
28 105430-51190  IPIE ACAIF) STOPPER 1
3 . 105430-51530  A07°F3ITLILN"- LEVER, CONTROL 1
32 704200-54500  0-SHS{M YT GUIDE ASSY, ROLLER 1
37 . 22217-050000  W#9°A°F 5 SPRING WASHER 5 1
B . 26116-050162 Wt 5X 16 BOLT M 5X 16 PLATED 1

Y19838




re 20

FO7 v~
FUEL INJECTION VALVE

SPEC. CODE
D04100- 53000

PR + 86.02.10
1 1C06 1 (20 ) FOTUITA~Y
1(1802) 1 FUEL INJECTION VALVE (A)=SSAS0C-GT (D)=
B + (B)= (E)=
Y00C1628 [3E (F)=
I AW 0 7T 7ET A DESCRIPTION —-=-Q'TY(IAN~---- 1 P/U A R
REF. LEV. PART_NO. (A) (B) () (DI CEX (F)
T 704100-53100  NS&0 FON'D ASY VALVE ASSY, F.INJECT 1
2 .. 172100-53GUD  -PWASWIN(COUMVA)  VALVE W/CASE, F.I. 1
5 .. 101147-53080 _ 7-AIVH HOLDER, VALVE W/CASE 1
6 .. 103854-53100  FO mAN U HOLDER ASSY, NOZZLE 1
7 e 113200-53110  {Z3-AL°UMW SPINDLE 1
8 .. 103854-53120 _ JAMMATOUVI® SPRING, NOZZLE 1
9T 113200-53120  FOVIAZOII7 9T SHOE, SPRING 1
10 .. 110250-53150  FONUFIZRANZ CMP  SHIM SET 1
16 .. 103854-53180 _ AYICJA“WATZUZI" RETAINER,SPRING 1
7 .. 172100-53200 nUFo(AIx GASKET 1

Y019839



. FOo %
Fig. 2 ] FUEL STRAINER

%8 13
- RV
s S

SPEC. CODE
D06152-55200

e + 86.02.10
1 1C07 1 C21) FOI4
1(1B02) FUEL STRAINER (A)=SSAS0C-GT (D)=
oo + (B)= (E)=
Y00C1628 ©r= (F)=
35N LI O TUEINSIINY 77t M DESCRIPTION —-=—Q'TY(IAN ===~ 1 P/U A R
REF. LEV. PART_NO. (A) (BY (C) (D) (E) (F)
7. 106152-55600  FO1o% CMP STRAINER ASSY, FUEL 1
2 .. 104200-55521  F-nenu2 VALVE, TAPER 1
3 .. 104200-55330 _ A7°YI2°(I-N°A"WT  SPRING 1
&4 .. 104200-55341  NIFW(FOIV7 HANDLE, COCK 7
5 ... 102103-55510  A41(F01x% COVER, STRAINER 1
6 ..  102103-55520 047 (AA{ 0-RING 1
7 .. 110250-55610 U3-=o7 07~ RETAINER, BOWL 1
8 ..  104200-55710  ILAJM(FO34 ELEMENT, FUEL 1
12 .. 101720-55750 _ 6R77°37" 6(I7-R% PLUG 2
137 .. 104200-55750 375~ &(FOIJINIT Iy SCREW 1
1% .. 23418B-060000 NeUXI(IL 6 PACKING 6,NYLON 2
15 .. 24311-2640100 QY2 1A P 10A 0-RING 1A P-10A 1
1% . 26106-080652  UnA b  8X 65 BOLT M 8X 65 PLATED 1




Fig. 22

FO/N1

FUEL LINES

SPEC. CODE
D06152-59110

PO + 86.02.10
1 1C08 1 ¢ 22 ) Foneqze
1(1802) 1 FUEL PIPE (A)=SSAS0C-GT (D)=
o + (B)= (E)=
Y00¢1628 (0= (F)=
Y AW 0 TN 77y M DESCRIPTION ----@'TY(3A%)---- I P/U A R
REF. LEV. PART NO. €AY (B) (O (D) (E) (F)

T . T06152-59010  FOT CMP(3oA- FIPE ASSY, FUEL OIL 1

5 . 106152-59000 3 IWACFOT SPRING, PIPE PROTECT 1

6 . 103854-59110 B4 (N39F 8 JOINT, PIPE 1

7 181130-59160  2557° 11 (1°715) CRAMP 1

8 . 106200-59170  NeUEU(IW 12 GASKET 2

9 . 104884-59170 M IPK(T=2) GASKET 1

10 . 106150-59190  BJA~bt 12 CMP BOLT, PIPE JOINT 1

"o 101720-55750  6197°57° 6(IP-R% PLUG 1

1% .. 23418-060000 NOVEU(IW 6 PACKING 6,NYLON 1

B . 106152-59530  FOT(F00-24 PIPE, FUEL OIL 1

6 . 105140-59800  FOTIZZo% CMP PIPE, FUEL INJECTION 1

21 . 101147-59810 __ nuv$ 7a ikt 8 BOLT, PIPE JOINT 1

22 . 106152-59920  ##e-F(FOT SUPPORT 1

3 . 23010-012000  ®-AVSIF® 12 CLAMP 12 2

2% . 23414-080012  N*U$v (R 8 PACKING -8 1

028256



HINF
F lg‘23 GOVERNOR S05140-01108

PR + 86.02.10
1109 1 (23) e
1(1802) 1 GOVERNOR (A)=SSASOC-GT (D)=
e + (B)= (E)=
Y00€1628 ()= (F)=
I3V AT 0 7UEIII) 7EY M DESCRIPTION ~-=-Q'TY(AP)--=- I P/U A R
REF. LEV. PART NO. (A (B) (O (DI (EICF)
T . 705215-61700  O°VT CRP GOVERNOR ASSY T
2 .. X 105215-612%0  ATNUTIIME CMP WEIGHT, GOVERNOR 1
6 .. 106211-61300  AUN“TACSIESL CMP SPINDLE, GOVERNOR 1
9 L TA06211-61340  FT BN TAZS IO RETAINER 1
10 .. 106152-61360  NSN“I-A7OUIIN SPRING, GOVERNOR 1
11 .. 26756-060002  tATUE 6 LOCK NUT M 6 PLATED 1
12 . 22217-060000 N®I°BTR 6 SPRING WASHER 6 H
13 . 26450-060182  GNIPIRLE 6X 18 BOLT M 6X 18 2

YO19843



. VA IF . _
Fig. 24 GOVERNOR LINKS D051 10-G6105

PO + 86.02.10
11010 26 ) YRSIIIF
1(1802) ¢ GOVERNOR LINKS (AY=SSAS0C-GT (D)=
$omeome + B)= (E)=
Y00C1628 (0= (F)=
/Y AW 0 7T 7Y M DESCRIPTION ===-Q'TY(A?---- I P/U A R
REF. LEV. PART NO. (A (B)(C) (DI (EY(F)
1 B 104211-61520  —<F A -TI77 NEEDLE BEARING Z
REFER 10 FIC.25 2 . 105140-66L11 LT 2L3-A7°009" SPRING, REGULATOR
3. 705140-61501  AUANTLV- Y93 LEVER ASSY, GOVERNOR 1
REFER T0 FIG.17 T8 U T 106150566450 ADVITFINPAR SCREW, ADJUST T
1% .. 22322-030180  F-n°-Le°r 3xX18 TAPER PIN 3X18 1
15 . 10542566540 1MWy-Iv SEAL, OIL 1
% . 102100-67080  Po3-{P—FT7em Wk BOLT 7
7 . 26756-060002  FATUM 6 LOCK NUT M 6 PLATED 1

oLD

16 17

YOT9844



Fig. 2

L¥al—2/N2 KL
RAGULATOR HANDLE

SPEC. CODE
D06152-66200

OLD

PO + 86.02.10
1 1c1t (25 ) LF 20-3NIrI
1€1B02) 1 REGULATOR HANDLE (AY=5SA50C-GT (p)=
b + (8)= (E)=
Y00C1628 )= (F)=
IBY AT 0 7RI Y M DESCRIPTION ----Q'TY(IA%)---- I P/U A R
REF. _LEV. PART NO. (A) (B)(C) (D) (E)CE)
1 105840-66040 VLT HANDLE ASSY, REGULA. 1
1-1 105212-66i-0  LE-2U-NTt"0 CMP HANDLE ASSY, REGULAT 1
(A=*1981.10 )
-2 705116-66390  UA~1u-7 LI"-°7 (WP SHAFT ASSY, LEVER T -
(A=%1982.04 )
6 .. 10410466990 JAYTRYC(AITMY SCREW 1
&1 .. 105225-66990  LAVTRSS(AITHT SCREW 7
(A=%1983.08 )
6 . 121575-21850  ¥°n*% WASHER 1
(A=*1982.04 )
7 . 105840-66510  IP7H(L4 2U3-LN™) SHAFT, REGULATOR 1
(A=*1982.04 )
3. T05840-66100  ioF B3 SUPPORT 7
8-1 . 105110-66100  NvH k™1 BRACKET, REGULATOR 1
(A=*1981.10 )
g . 705140-66200 UV ZU-30N"- LEVER, REGULATOR 7
0 . 106150-66520  #™ SCREW 1
" . 106150-66550 W\~ ua~f COVER, BRACKET 1
L . 105110-66550 V- (NoF B f COVER, BRACKET 7
(A=*1981.10 )
2 . 105840-66830 _ L2537°-t PLATE, FRICTION 1
(A=%1981.10 7
3. 105840-66880  A7°MI7™ SPRING, REGULATOR 1
(A=*1981.10 )
5. 105840-67300,  TFoonZ(UA 20-3 SPRING, RETURN i
16 . 22137-060000  YUONR(IONF 6 WASHER 6 2
17 22137-060000 _ #"N“#(Z0°% 6 WASHER 6 1
(A=*1981.10 )
18 22137-100000 9D (30°% 10 WASHER 10 1
(A=%1981.10 )
9 22322-030180  7-N°-C°U 3X18 TAPER PIN 3X18 1
19-1 22322-030200  F-Ne-tey 3X20 TAPER PIN 3X20 1
(A=%1982.04 )
20 24317-000070  0U57° 1A P 7.0 0-RING 1A P7 7
21 26347-060002  UTUF 6 U-NUT 6 1
(A=+1982.04 )
2 . 26116-060109  #°Wt 6X 10 BOLT M 6X 10 PLATED 2
22-1 . 26557-060122  F\NIFVN(+PF 6X12 SCREW M 6X 12 2
CASEXXXX:_ )
23 . 26587-060122  "4oF~32°(+77 6X12 SCREW M 6X 12 2
24 26756-060002  FATIF 6 LOCK NUT M 6 PLATED 1
25 . 135210-61090__ 791930331 LEAD 1
26 . 72451-080100 77t 0.8% 100 WIRE 0.8X 100 1

Y019845



. 26 Ry F ,
Fig. MANUAL STARTING DEVICE Bos132-70110

PO ' 86.02.10
11012 1 (26 ) yrowyoF
1(1802) 1 MANUAL STARTING DEVICE (A)=SSAS0C-GT (D)=
Hrmman + (8= (E)=
Y00C1628 ()= F=
I3 A 0 7RI e M DESCRIPTION ———~Q'TY(IAM === I P/U A R
REF. LEV. PART NO. (A (B) () (D) CEDCFY
7 122310-11270  TA°F WASHER 7
FI 104200-76331 i 7 Y-(2=19.D=52.5 GEAR, STARTING 1
3 . 705140-769D0 _ urvuuno Cwp SHAFT ASSY, STARTING 1
5T T 104200-76480 U (AR D PARALLEL PIN i
6 . 104200-76401  YF95°P-(Z=15.D=40.5 GEAR, STARTING 1
7 104300-76460___ UASTTIP NUT 1
g . 101400-76490  F°T-35%-(OF5m~7)  KEY 1
9 . 104200-76500  YPSOTIINI-Ib SEAL, OIL 1
9-1 . 105140-76500__ A1y TC 25 35 6 SEAL TC 25 35 6, OIL 1 N
(A=%1982.04 3
0 . 106152-76790  AS-FAIESW HANDLE, STARTING 1
13 . 22242-000200___ FAICCNT 20 CIRCLIP 20-§ 1

Y019847




F@.;!;'

a9 7
TOOLS

SPEC. CODE
D06100-92210

PO + 86.02.10
1 1¢13 1 (27 ) 900
V(102> 1 T00LS (AY=SSASOC-GT (D)=
b + (B)= (E)=
Y00C1628 = (F)=
I AN 0 TNEIANTIN 7 21 DESCRIPTION —---Q'TY(2A%)---~ I P/U A R
REF. LEV. PART_NO. (A (B (C) (DI(EY CF)
T, 704507-92100  395°N~aCHP TOOL BOX ASSY 7
-1 . 704800-92700  J12 N aCMp TOOL BOX W/TOOLS 1 N
e CATEXXXX__ ) -
2 T T104200-92350 0 PRS- CHONTOR SCREWDRIVER 7 -
3 .. 104200-92600 J92°nn33 80X, TOOL 1
4 .. 22217-120000 _ A“FPOUE 12 SPRING WASHER 12 3
5 .. 26116-120352  A&Wr 12X 35 BOLT Mi2X 35 PLATED 3
6 ..  28110-100130  AN°T 10X13 WRENCH 1 2
(A=EXXXX___ )
7 .. 28110-170190  AneT 17X19 WRENCH 17X19 i 3
CAZEXXXX )
8 .. 2B110-220240  AN°T 22X24 WRENCH 22X24 1 z
A=EXXXX ) B
9 .. 28110-120140 AN 12X14 WRENCH 12X14 1 W
CAZEXXXX )
51 ..  28110-120140 AnN°7 12X14 WRENCH 12X14 1 3
CASEXXXX )
10 .. 28110-100120 AN 10X12 WRENCH 10X12 1 W
G=EXXXX )
11 .. 28110-140170  ANVT 14X17 WRENCR 14X17 1 W
CASEXXXX )
12 .. 28110-190220 AT 19%22 WRENCH 19X22 1 W
CASEXXXX )
13 .. 28210-000150  n™4u9y FEEDER, OIL 1

Y019883



k-

WE: g FEALIES

HBN—YHFOTYRMIRBEENTOEIRTORREEHESIE
(EERBERRD ISELTHYET,

HRESICLY BHOBGDBEDESICRESN TV SN EMBIHSIC
HEATEW,

" PARTS No. INDEX '

All parts of this Parts Catalog is arranged by Part No. order

(depending on the spot where the model is used).
if you want to know by Part No. where your object part is used,

please use this Parts Catalog.






(MF NO.Y00C1628) 1 1MO01 4 *hk FUCINNIANIYNLY 9740E39  PARTS INDEX #x+ 86.02.10 P. 1
L +
VALPINIAVE L Al PC NO. Q92 IFNY 07-53 1 7VEY ACYANY 7vEy A PC NO. 982 I3y 0y-y3u
PART _NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
101104-01300  3“LN°YUF0(317 Y00C1628 E] 19 1803 1 102100-67080 723-74Av-F35CAm WF Y00C1628 2% 16 €10
O-RING, CYL LINER i BOLT
101104-01760  F1919“F731°U%0 ..Y00C1628 1 26 1803 1 102103-55510 411 (F03¥% Y00C1628 21 5 1€07
GASKET, CAP i COVER, STRAINER )
101147-11490  PUFFPINS =B IRUAY Y00C1628 6 2 1808 1 102103-55520 0472 (%44 Y00C1628 21 6 107
o . INSULATOR | ) ! O0-RING _ I . I
101147-11900 22439 U191 Y00C1628 6 30 1808 1 102377-44400 P.K(RA{2%F773%) Y00C1628 17 8 1¢03
FLANGE 1 GASKET
101147-12550  ¥3727ur(Iv2y-1) . YD0C1628 8 6 1810 1 103288-39170 _ nhovscy . Y00Ct628 16 5. 1C02
WING NUT i JOINT 8
17 1 1€03 1 103338-14190  #-(n4% van Y00C1628 10 4 1812
101147-53080 __ 7-A7Ub Y00C1628 20 5 106 KEY o
HOLDER, VALVE W/CASE _ i 103338-21140 90 x (It A YG0C1628 11 5 1B13
101147-59810  novi“Fasbh 8 Y00C1628 16 8 1€02 ¢ WASHER
BOLY, PIPE JOINT V_103338-32070 _ 1L0%°v72°723 Y00C1628 15 7 1¢01
22 21 1C08 1 COVER, LUB OIL PUNMP
101158-01220  FUM(AYENR L) Y00C1628 1 5 1803 + 103338-32570  0-4YI2“(LO&K°U7°73 Y00C1628 15 8 1¢01
o NUT, CYL HEAD i 0-RING
101158-02220 2322 7%4uo-Iv Y00C1628 2 3 1804 1 103854-53100 FO72u%PANJhI31 Y00C1628 20 6 1C06
SEAL, OIL i HOLDER ASSY, NOZZLE
101158-03061 AN ¥00¢1628 3 1 1805 1 103854-53120 /A WAZ°4II™ Y00¢1628 20 8 106
VALVE, CHECK t SPRING, NOZZLE
101158-03111 PAIVAEELESE ] Y00C1628 3 4 1805 1 103854-53180  AYI(JASLAYICYIO™ Y00C1628 20 16 106
) o RETAINER ! RETAINER,SPRING I
101158-11190 N w7 Spayip A Y00C1628 6 8 1808 1 103854-59110 BJ(N37F 8 Y00C1628 22 6 1€08
COTTER ! JOINT, PIPE
101158-11230___ Py rAa2-(\“IR$Y) Y00C1628 6 24 1808 | 104100-01330 N ATYMN°IFI(AYL™ ¥Y00¢1628 1 20- 1 1803
SCREW, VALVE [ GASKET, CYL. HEAD
27 1B08 | 104100-11100  %19%"\“J Y00¢1628 6 3 1808
101158-21290 25529 7% P-%~ Y00¢1628 11 6 1813 1 VALVE, SUC¢fION
KEY 1 104100-11110 N3~ Y00C1628 6 4 1808
101158-22400  CCeAMIL°YHAT(NS40YY) Y00C1628 13 9 1815 VALVE, EXHAUST
L CIRCLIP I _104100-11120  A7°4yy7 Y00C1628 6 5 180
101.06-51170 793P (72°329 P37 Y00C1628 19 10 1¢05 ¢ SPRING, VALVE
WASHER 1 104100-11260 A 229%L (IV21Y31) Y00C1628 6 17 1808
101300-51300___ I U YR -WN W7 923 ¥00¢1628 19 13 1€05 1 o SUPPORT, ROCKER ARM ~
VALVE W/SEAT, DELIV. 1 104100-11310  A“7599pPK Y00C1628 7 7 1809
101300-51330 T UANYRS-BNACWISP Y00C1628 19 15 1€05 ¢ GASKET, BONNET
______ SPRING, DELIV. VALVE 1 104100-11410  A7-WFron® Y00€1628 6 19 1808
101300-51390 7 9ANURS-NMT /I Y00C1628 19 16 1€05 CHAMBER, REAR
VALVE I 104100-11420  POFFPIN“-(F) Y00C1628 6 18 1808
101374-44755 -t BIMI393%0 Y00C1628 18 26 1¢04 ¢ L CHAMBER, FRONT )
INSULATOR ! 104100-13200  R75-n“A7UtPK YODC1628 9 2 1811
101374-78305 247"Vl Y00C1628 18 15 1004 1 GASKET
~__ BUSH, RUBBER ] 1 _104100-14010  n6y~2 Y00C1628 10 _ 1 1B12
101400-51160 7°329rSP Y00C1628 19 9 1C05 1 CAMSHAFT
SPRING, PLUNGER I 104100-14400  7°vy10up™ Y00C1628 10 6 1812
101400-76490 %°P-37%-(7t 90%7) Y00C1628 26 8 1012 % ROD, PUSH e
KEY t 104100-22090 L AMI(RYD) Y00€1628 13 1 1815
101720-55750  6n27°32™ 6(IP-R% Y00C1628 21 12 1¢07 ! PISTON W/RINGS
e PLUG _ 1 104100-22300  teArILey  YODC1628 13 8 1B13
22 11 1C08 i PIN, PISTON o
102100-51150 N -VibyAYTRY® Y00C1628 19 8 1C05 t 104100-22480  L°AMY RY% 0S .50 Y00C1628 13 17 1815
|

SCREW

__ PISTON W/RINGS 0.508%



(MF NO.Y00C1628) t 1M02 *kk IVEINNDIANRUNLY Y2139 PARTS INDEX *w# 86.02.10 P, 2
toem—m +
AN VAN I Vs R 7 EIA1 PC NO. I9EZ 3%y ar-43 v 7VEX (NN vy A1 PC NO. 9E2 Ay ar-yas
PARY NO. DESCRIPTION GRP. REF. L1OC.NO.t PART NO. DESCRIPTION GRP. REF. LOC.NO.
104100-23100 CeARIEPIAZN Y00cC1628 14 3 1816 104200~-51460 OUI7M(E°-R Y00C1628 19 25 1C05
BUSH, PISTON PIN 0-RING

104100-23340 2370 ° 2 A3 Y00C1628 14 5 1816 104200-55321  F-N°N W7 Y00C1628 21 2 1co7

"BEARING, CRANK-PIN VALVE, TAPER

104100-23350  OVF A3 UD.25 Y00¢1628 14 6 1816 104200-55330  A7°4I2°(F-Nen 7> Y00C1628 21 3 107
BEARING,CRANKPIN(.25 o _SPRING __ o
104100-233607 Qut=23w UD.5 Y00¢i628 1% 7 1816 104200-55341 TAIF W (FOTS7 Y00C1628 21 4 107
BEARING, CRANKPIN(O.5 HANDLE, €OCK
104100-44050  3IN°-PK e ¥00C1628 17 2 1€03 1 . 104200-55710  IULASPCFOIVS  Y0DC1628 21 8 1€CO7
GASKET ELEMENT, FUEL
104104-12510  IP2y-7- Y00¢1628 8 5 1810 104200-55750 77173 4CFOIVZNII I Y0OC1628 21 13 1¢c07
. __ CLEANER, AIR SCREW . N
104104-21600 ~ v7°-uNS(SS)90C-13C  YOOC1628 11 13 1813 104200-59170  No935(Iw 12 Y00C1628 22 8 1c08
V-PULLEY GASKET
104104-66990 929723 (12171F Y00¢1628 4 7 1806 104200-76331 __ Yr 9% P-(Z=19.b=52.5 Y00C1628 26 2 1012
SCREW GEAR, STARTING
25 4 1¢11 104200-76401  YF 9% v-(Z=15.0=40.5 Y00C1628 26 6 1C12
104107-07900 09§32 19t Y00€1628 5 1 1807 o GEAR, STARTING -
LIFTER, ENGINE T04200°76480  Ceo(ut~ao™) Y0GT1628 76 5 1673
106107-44300 JIYF UI-FuUyINe YD0C1628 17 3 1¢03 PARALLEL PIN
o BRACKET, CONDENSER 104200-76500 S 0y 711y~ Y00C1628 26 9 1¢12
10410744480 &31uF Y00€1628 17 9 1¢03 SEAL, OIL
JOINT 104200-92350 P 31N -(YInIys Y00C16238 27 2 1€13
12 1¢03 SCREWDRIVER o _
104107-44650  FA17°011h Y00C1628 17 24 1¢03 104200-92600 397N 3/3 Y00C1628 27 3 1813
SEPARATOR BOX, TOOL

104107-44780 _ 7PN WwE (HM34) Y00C1628 18 23 1¢04 104207-07940  Y4PI BT(MI0X115) Y00€1628 5 3 1807
V-BELT (HM-34) STUD Mi0X115

104200-01240 ¥ A r(WEENBE Y00C1628 1 6 1803 104207-44500  23Y7“u9- Y00C1628 17 14 103
WASHER CONDENSER —

104200-03600  7“3as7°yv7t Y00C1628 4 1 1806 104207-44610 327°5%-pPK Y00(C1628 17 20 163
SHAFT, DECOMPRESSION GASKET

104200-03641 AZ2°4 2" (F*227°) YD0€1628 4 1806 104207-44700 772 Y00€1628 18 3 104
SPRING FAN, COOLING

104200-11180  $17M$1\“IN“R1YI Y00C1628 6 1808 104211-61300 A NASTACZP“L CMP Y00C€1628

__ _._RETAINER, SPRING __ . SPINDLE, GOVERNOR

104200-11360  A“U97H9F Y00C1628 7 1809 104211-61340 99 (N NA“FA2°4 9" Y0QGC1628
KNOB, BONNET RETAINER

104200-11850___ A»»722"0"422* ¥00€1628 7 1809 ! 104211-61520  Z-P WANPYIIY ¥00C1628
0-RING NEEDLE BEARING

104200-11920  CcWavy Y00¢1628 6 16808 104300-32150  427-0-2-Y23793-0-39% YOUC1628
CocCK - —— ROTOR ASSY

104200-12030  24-FIWA“HFIINY7° Y00C1628 8 1810 104300-76460  YAUFTYE Y00C1628
cup NUT

104200-14200  37°Yt Y00¢1628 10 1812 106407-07910  PARSWEIIIVE _Y00¢1628
TAPPET NUT

104200-21530 P 1t Y00C1628 11 18173 104407-44420  HA139PK YOUC1628

. END_NUT i BASKET . e

104200-23201 OUFSE P Y00C1628 14 1816 104407-44620 237 29-tIITHSWF Y00C1628
BOLT, ROD BOLT

104200-51170 9997 (2°322 PN "% ¥00€1628 19 1605 1 104407-44633 1IF IAZVY ) ¥Y00C1628
WASHER TANK, CONDEMSE

104200-51450 L% 1b-3-£°-A Y00C1628 19 1¢05 104407-44640  IVLNI(AVTF 2AZIIY) Y00C1628

PIECE, GUIDE

PIPE. .




fommmnn— +
(MF NO.Y00C1628) 1 1MO3 wxk FULINNIIDYNLY 9I1IEIT PARTS INDEX wa# 86.02.10 P. 3
R +
7°CY NNIIN PAPLL! PC NO. IWEZ Z3NY 0%-337 1 7EY NI ey A PC NO. I9E7 I5%Y ay-y3u
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
T04407-44740 AP0 F-A YO0C1628 LF- s TC04 1 SEAL TC 25 35 &, OIL
CASE, BEARING I 105212-66040 LI 1L-3ATMSW CMP YO0C1628 25 1-1 1em
104407-44760  7P37°-1-39R39" YODC1628 _ 18 5 1€04 |  HANDLE ASSY, REGULAT
SPACER TTIUTH05295-01880 T FoPruvyaACRY T T T T TYQ0C1628° 0 1T T 7 T 1BO3 T
104407-44771  7P27°-4(180CANE INS) YDOC1628 18 6 1004 | BOLT
 PULLEY, FAN i 105215-01890  FOPRYYIIVL Y00€1628 1 8 1803
104407-44790 7Py 9%- Y00C1628 78 7 {04 NOT
KEY 1 105225-66990  YAVTRI(12771Y Y00C1628 4 7-1 1806
104408-78010  3°17E ¥ 20455 Y00C1628 18 14 104 1 SCREW - o
GENERATOR i 25 A I VA K
104884~59170 P 9PK(T=2) Y00C1628 16 7 1002 ! 105340-51400  L¥“20-3 CMP Y0OC1628 19 18 1¢05
GASKET . ' REGULATOR o o
22 ] TCO8 1 105425-66540 A1ho- Y00C1628 24718 TT10
105015-11410  PUFFrIN(39¥9) Y00C1628 6 19-1 1808 | SEAL, OIL
CHAMBER, REAR t 105430-01690  7°32° Y00C1628 1 24 1803
105025-03400 N 2(F°3357°EF°9) Y00¢1628 % 2-1 1806 1 PLUG, DRAIN
SPRING, RETURN ! 105430-01800 ¥4 CMP Y00C1628 1 41 1803
105025-11490 _ 7°0723(Frun"- Y00C1628 6 21-1_ 1808 1 SHIM SET
INSULATOR, HEAT ‘ 1 105430-35010  J7P=(LO) YOOC1628 15 10 7¢01
105110-66100  AYF F™( Y00C1628 25 8-1 1C11 1 ELEMENT, LUB OIL
 BRACKET, REGULATOR 1 105430-51020  FOM°I7°byYrs™{ Y00¢1628 19 26 1¢05
105110766390 b%~2b-3 LA -D7 CMP  Y00(1628 25 =2 ctt BRACKET
SHAFT ASSY, LEVER ! 105430-51190  I74FNA(INOUR) Y00C1628 19 28 1¢05
105110-66550 NN - (WY 1351 Y00C1628 25 11-1 1¢c11 | STOPPER -
COVER, BRACKET i 10543051530 #07°F39E1bN - Y00C1628 19 29 1¢05
105112-01490  N°Y$2 (95073 Y00C1628 1 40 1803 LEVER, CONTROL
 GASKET, REAR COVER I _105840-66040  nIt“h 973 Y00C1628 25 1 1¢11
105112-39200  Lone17° cMp Y0O0C1628 16 4-1 1c0z 1 HANDLE ASSY, REGULA-
PIPE, LUB. OIL 1 105840-66100  NIF p3™1 Y00C1628 25 8 1¢11
105140-01330__ YL N“ATYH Y00C1628 120 1803 1 SUPPORT
GASKET, CYL. HEAD 1 105840-66510 v 7F(U¥ 10F-UN%) Y00C1628 25 7 1¢11
105140-01410  N°Y%3(Y273) Y00C1628 1 39 1803 SHAFT, REGULATOR
. o _ GASKET, COVER )| _105840-86830 _ 7U2v337°L-t Y00¢1628 25 12 1011
105140°01750  #tu7° Y00¢1628 T2 1803 1 PLATE, FRICTION
CAP, FILLER ! 105840-66880  A7°4uo Y00C1628 25 13 111
105140-11650 _ $1-32"I72CMP___ Y00¢1628 6__22-1_1B0B_ ! - ) SPRING, REGULATOR o e
ARM, VALVE ROCKER VI05840-67300  Ereonca vt au-3 Y06C1628 257 1S 1611
105140-11660  N1F7\"I9ICHP Y00C1628 6 26-1 1808 1 SPRING, RETURN
ARM, VALVE ROKER _ . 1_106100-02300 _ 1\“7YI7"(H) (NO6308C3)_Y00C1628 27 1804
105140-22470 L°AFY RY% 0S .25UNYF YO0C1628 13 10 1815 BALL BEARING
PISON W/RINGS .250S 1 106100-02310 A PU22°(P) (NONF208C3 Y00C1628 2 8 1804
105140-22480 __ L°AtY RV% 0S_.50UNYP Y00C1628 13 17-1 _1B15 | ROLLER BEARING
PISTON W/RINGS 0.50S 1 106100-02320 832797191 Y00C1628 2 & 1804
105140-39200 L.0 N°17° (8) Y00¢1628 16 4 102 RETAINER
i e PIPE, LUB OIL 1_106100-02330 _ 17I1("\"7432")83.2- Y00C1628 2 4-1 1804
105140-51100 7°52u ¢~ COMP Y00C1628 19 5 105 1 RETAINER
PLUNGER W/BARREL £ 106100-02331  A9T(\“PY22° Y00C1628 2 4-2  1B04
105140-59800  FOT72u% CMP _ . _Y00C1628 2216 €08+ RETAINER )
PIPE, FUEL INJECTION iT106700-02340° ATy2°qu2" Y0GC1628 1 8 1813
105140-66011 LI 2UB-A7°4T9> Y00C1628 24 2 1c10 o SNAP RING
__ SPRING, REGULATOR | _106100-02970 _ MA{3(\“FY2") ¥00C1628 119 1813 __
105140-66200  L¥ 1L-3Un"~- Y00C1628 25 9 1c1T 1 RETAINER
LEVER, REGULATOR I 106100-11160 1913\ IPIT4 Y00¢1628 6 6 1B08
105140-76500  f1p-W TC 25 35 6 _Y00C1628 26 9-1_1¢€12 1 ___GUIDE, VALVE



Fom e +
(MF NO.YDOC1628) 1 1M04 ) *kk JUEIANIINRENLY HP{IEIY PARTS INDEX %% 86.6G2.10 P. &
foomen +
PAIINAVERL pAI L] PC NO, 2982 I3CY OT-Y3AY 1 IVEY NI pPATVER L1 PC NO. I9E2 E3%y  05-Y3u
PART NGO, DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIRTION GRP. REF, LOC.NO.
106100-11350 ASIIIYY LA YO0C1428 [ 9 1808 1T 108152-11400 2 Z AT $ ANEF)) YOOC146.8 [ 18-2 10808
STUD { CHAMBER, FRONT
106100-11400 PUFFYINv(IT Y00C1628 6 18-1 1BOB 1 106152-11930  FULIN°I7°(CW) Y00¢1628 6 31 1808
CHAMBER, FRONT T ’ PIPE T T e e e e
106100-14100  nL¥ v (2397Y) Y00C1628 10 3 1812 1 106152-12090  #29%nY Y00¢1628 8 1 1810
~ GEAR, CAMSHAFT i PIPE, AIR INTAKE o N o
106100-21130 A (N FZR gIqr YOO0C1628 11 &-1779B13 vV 10815212930 SR (2UST-3) Y00C1628 8 7 1B10
BOLT, BALANCE WEIGHT t CONNECTOR
106100-21201 2323 p(¥399Y)  Y00C1628 1 10 1813 1 106152-13050  ¥1LIYy- Y00C1628 % 1 iBtt
GEAR, CRANKSHAFT 1 SILENCER
106100-44560  AT°I¥*(15X5X1000) YO0C1628 1719 1€03 1 106152~13530 ¥&°-t(nN1¥n>) Y00C1628 9 3 18114
PAD 1 STAY
106100-464650  FU337°-Y ¥00¢1628 187719 1C04 T TT06152<T3550  UANHF(NVIEADY T YDocs2s T ¢ T T T 1
PULLEY, TENSION | BOLY
106100-44800  Fuv3r7°-4-393¢I107)__¥00C1628 18 18 1604 1 106152-13570_ I735-8Y31DN"-(A) YOOC1428 9 % 151%
PULLEY ASSY, TENSION 1 COVER, SILENCER
106100-44940  F23272°-4LA ~(3IN 1Y) Y00(C1628 18 20 1¢04 1 106152-13580  75-Rr21nn"-(8) Y00C1628 o 6 1817
... . LEVER,TENSION PULLEY i COVER, SILENCER e
106100-44960  ® 9u I~y YODC1628 8 21 1€04 1 106152-21300  #®{wAn~- YOO0T1628 12 1 Tuid
CAP 1 COVER, FLYWHEEL
106150-012Q0 _ ~wrewadcwr . Y00C1628 1.4 _IR03 1 106152-21301_ 3 aq-wnnc- o Y0OCie2d | 12 M-t B4
§TUD, CYL. HEAD i COVER, FLYWHEEL
106150-01850  23(Y4r3%v273) Y00C1628 129 1803+ 106152-21310 &fwaAnt-9vx Y00€1628 12 2 1814
COVER i STAY
106150-01860 PK(YYY3“YI753+™ Y00C1628 1 30 TBO3 v 106152-21400 7540 dv Y00C1628 11 11 ety
GASKET 1 FLYWHEEL
106150-02020  N°USI(AZWED) Y00¢1628 2 6 1804 1 106152-44330 A24-(N1795°71) Y00C1628 18 27 1C04
GASKET i SCREEN
106150-02030  N°UFI(AZNI Y Y00¢1628 2 6-1 1804 1 106152-44340 AJY-Y Y00¢1628 17 4 1C03
s e GASKET ot SCREEN o
106150-03090  °r342 Y00c1628 3 2 180377 T H08152-44350  F 0v (AU Y00C1628 i7 5 €03
PLATE, BAFFLE i DUCT, RADIATOR
106150-03100  NoYFI (¥ TR(3) ¥Y00€1628 3 3 1805 1 106152-44490 2 LAY (HA1I2D) Y00£1628 17 13 1¢03
GASKET i PIiPE
106150-14090  FONG Y00¢1628 10 2 1812 1 106152-44540  Ameuy» Y00C1828 17717 103
e CAM, FUEL . ! PAD e
106150-14420  AS7UI7 29X(NLL“939) Y00C1628 10 7 1812 1 1087152-44670  AF-(A71-33°9M) YOOC1628 1725 1¢0%
COLLAR 1 STAY
106150-51030 __ PK(FOL°y2°) ¥00€1628 19 27 1C05 1 106152-44090  N1733°2¢ YO0C1628 18 24 1C04
PACKING i pUET
106150-59190  BJA“Wh 12 CMP Y00C1628 22 10 1608 1 106152-55600  FO3u% CMP Y00C1628 21 1 1607
. BOLT, PIPE JOINT o . SO . ... STRAINER ASSY, fFUEL T
106150-66450  AML(PY PAF Y00¢1628 24 S T€107717106152-590107 7 FOT CMp(a&t- Y00C1e28 22 1 108
SCREW, ADJUST i PIPE ASSY, FUEL ¢
106150-66520  ALv Yooc1628 5 10 811 v 106152-59060  a3IvpvR(FOT o Y0O0C1628 22 5. .. 1ccs
SCREW i SPRING, PIPE PROTECT :
106150-66550 A -(ATt w3 o Y00C1628 25 1¢11 ! 106152-59530 FOT(5Y0-13% Y00C1628 22 15 1co8
COVER, BRACKET e ___PIPE, FUEL ORIL =~ - L
106152-01880 & U3ubtyusa~q Y00¢1628 1 56 1803 7T 106152-59920  me-r{foT Y06c1e28 22 T2 1¢08
BRACKET i SUPPORT
1061532-03740 _ 7723272°b"-(02%)  ¥Y00C1628 4 3 1806 3 106152-61360 A ARF-ATOuLIN  ¥00C1628 23 10 1coy
LEVER, DECOMPRESSION 1 SPRING, GOVERNOR ) ;
106152-03780 F 27°/7% Y00C14628 4 6 106  t 106152-76790 AR-tAYEN YONC1628 26 10 1€12
KNOB ! __HANDLE, STARTIKRG =



(MF NO.YD0C1628) 1 1M05 ¢ *kk PVEINASIINIVNLY YI15E3D PARTS INDEX *xx 86.02.10 P. 5
pommm - +
AT INIEVEEL 7EIAL PC NO. 39€9 I8%y  0¥y-¥3y | 7S£y ANZAYY 2%ty A1 PC NO. I9%9 3%y 07-u3rv
PART NO. DESCRIPTION GRP. REF. LOC.NO.i PART NO. DESCRIPTION GRP. REF. LOC.NO.
106250G-12200  $1-3N00N°U%7 YOO0C1628 8 A TBT0 i WASHER &
GASKET I 22137-080000 9N a(inv%t 8 Y00C1628 9 7 1811
106300-39140  7ub AyY1 Y00C1628 16 2 102 WASHER 8
RETAINER i Tt TTTTTHZ TR
106300-39150  7ur“z Y00C1628 16 3 102 1 22137-100000 YN 2(3n“% 10 Y00C1628 5 4 1807
. _RETAINER f WASHER 10 o
106400-44530 AmeIi™ YO0C1628 17 15 1C03 ¢ 25 18 ¢
PAD 1 22217-040000  Avy“nr2 4 Y00C1628 18 16 1C04
106583-44960  RA{3973(F.CET) Y00C1628 1710 103t SPRING WASHER 4 o o
CAP i 22217-050000 NA~39%p%% 5 Y00Cc1628 197 37 1€05
106990-44660  H-An“It® Y00C1628 6 32 1808 1 SPRING WASHER 5
3 _CLAMP | 22217-060000 N 3¥°A%% 6 ¥Y00C1628 8 9 1810
110250-53150 FONSIFIAYLANST CHP YO0C1628 200 10 €06 1 SPRING WASHER 6
SHIM SET l 18 8 1¢04
110250-55610 _ _47-2572"27% Y00€1628 21 7 1€07_ ¢ . 23 %2 1009
RETAINER, BOWL 1 22217-080000 N 2y n“z 8 Y00C1628 1 9 1803
113200-53110  123-AC°Ub%k Y00C1628 20 7 1€06 1 SPRING WASHER 8
i  SPINDLE ) ki 8 LA
113200-53120 FON“IAZ°)I7%97 Y00C1628 20 g €06 1 12 4 1814
SHOE, SPRING 1 22217-120000  n»zy~ncz 12 Y00C1628 18 9 1004
121450-01220 IIRAYE B bE) Y00C1628 1 5- 1 1803 1t SPRING WASHER 12 o
NUT, CYL HEAD i 27 4 113
121575-21850 ¥ n % Y00C1628 25 6 1C11 1 22242-000140  PATC(IY2 14 Y00C1628 7 5 1809
WASHER ! CIRCLIP 14
122310-11270 9"n>z Y00C€1628 26 1 1C12 1 22242-000200 rA7c(s%7 20 Y00C1628 26 13 1ci2
WASHER [ CIRCLIP 20-S
124060-01050 _ 7°32" Y00¢1628 1 23 1803 1 22312-030180  N137t°Y 3x18 Y00C1628 4 8 1806 _
PLUG PT1/8 1 PARALLEL PIN 3X18
124950-11450  N°UFI(PIFFPIAM) Y00C1628 6 20 1808 1 22322-030180  ?-n°-t°x 3x18 Y00C1628 4 9 1806
o GASKET, CHAMBER i TAPER PIN 3X18 o
135210-61090 7213727134 Y00C1628 25 25 111 24 14 110
LEAD ' 25 19 1€11
171590-51420 LI 1U-3-Z-b B ¥Y00¢1628 19 21 1C05 1 22322-030°00 ¥-i\°-t°»  3x20 YD0C1628 25 19-1_1€C14
VALVE, REGULATOR i TAPER PIN 3X20
171590-51430  L¥ 1U-F-Z-P ISP Y00C1628 19 22 1€05 1 22351-040010  A72°902"C°y 4.0AX 10 Y00C1628 6 11 1808
. . L. SPRING I . ! SPRING PIN 4X10 R e
172100-51190  2°329 v -bibPK Y00C1628 19 11 1C05 1 22351-060012 A7°909°C°Y 6.0AX 12 Y00C1628 6 12 1808
PACKING 1 SPRING PIN 6X12
172100-51290 N -LWIYAYYRYSPK(I6)  ¥00C1628 19 12 1€05 1 22451-080100  wvy»yey 0.8X 100 Y00€¢1628 25 26 1¢11
PACKING i WIRE 0.8x 100
172100-51340  Z™0A“NUn“7 a9z Y00C1628 19 17 1C05 1 22512-100260  719“-%- 10Xx26 Y00C1628 11 7 1B13
... RETAINER ! KEY 10x_26 .
172100-53000  =Z-r A2 (E°oMpI¥)  Y00C1628 20 2 1C06 1 230710-012000 m-An~or™ 12 Y00C1628 22 23 1¢08
VALVE W/CASE, F.I. ! CLAMP 12 .
172100-53200 N°U$s (491 Y00€1628 20 17 1€06 1+ 23010-017000  #-AnSob™ 17 _ . YoDC1628 17 26 1¢03
GASKET i CLAMP 17
174100-51440  LF 2U-F-K F 1PK Y00C1628 19 23 1€05 t 23064-090350 £ zZwneq7e° 9X 350 Y00C1628 3 5 1805
. ... .PACKING — ! _ PIPE _9X 350 - e e e e
181130-59160  2357° 11 (A“Vi>) Y00C1628 22 7 1C08 1 23414-080012  nevs(avw 8 YOO0C1628 16 1 ico2
CRAMP 1 PACKING -8
22137-060000 7 n 2(IN"%_ 6 Y00¢1628 8 8 1810 4 ) 1-11¢02
WASHER 6 [ 22 24 T 1¢08
25 16 1€11 1 23418-060000 nevsy(Iv 6 Y00C1628 21 14 1¢07
17 111t  PACKING 6,NYLON



(MF NO.YD0C1628) 1 1M06 o *kk JUCINNIINIINLY WI1YEID PARTS INDEX #%* 86.02.10 P, 6
pememe +
7°LY ANYINY PAIP2E] PC NO. 39%7 29%y  07-23 1 ISLY /AR PAS IS T PC NO. I9E2 Z3H  Or-y3z
PART NO. DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
23418-060000 neYEIIL 6 Y00C1628 2¢ T4 1C08 1T 28776-050082 wSWE SX 8 YOOCT628 2 5-1 1804
PACKING 6,NYLON i BOLT M 5X 8 PLATED
24101-060044  A“PYII 6004 . Yoocié628 10 8 1812 } 26116-050162 & b 5% 16 YO0C1628 19 38 1€05
BALL BEARING [ BOLT M 5X 16 PLATED T
24107-062003  N“PYYIv 620011 Y00C1628 18 10 1C04 1 26116-060109  aw“wr 6X 10 Y00C1628 25 22 1C11
BALL BEARING ) ) o 1 o BOLT M 6X 10 PLATED
24107-062013  N\“PyyI™ 620122 Y00C1628 187 11 TC047 1 26116-080G852 &% 8X 85 Y00C1628 g 10 1811
BALL BEARING i BOLT M 8X 85 PLATED
24311-000070  0Yu7™ YA P 7.0 YOOC1628 4 10 1806 ! 26116-120352 A4 Wt 12X 35 Y00Li628 27 5 1013
0-RING 1A P7 i BOLT M12X 35 PLATED
25 20 1€11 1 26152-100401 & WH(RYI10X 40 Y00c1628 11 4 1813
24311-240100  0%»7™ 1A P 10A _ Y00C1628 21 . 15 1eoe v oo BOLT MIOX 40 e .
0~RING 1A P-10A 17 26216-080702 HIasavit " 8x' 70 YOo0C16268 6 13 T ipog
25117-003351 VAN R FIM1335 Y00C1628 18 23-1 1¢04 1 STUD M 8X 70 PLATED
e e YEBELT 1 _26226-060182 71234 Hb(20 6X 18 Y00C1628 UL IO X S 1 -1t - S
26021-060122 17 2392 (CH 6X12 Y00C1628 1727 1C03 STUD M 6X 18 PLATED
SCREW M 6X 12 I 26226-080252  HIIIA“WE(2D 8X 25 Y00C1628 1 11 1803
26022-040082  7AMIRY“(UA\“R4X 8 Y00€1628 3 6 1805 STUD M 8X 25 PLATED o
SCREW M 4X 8 1 26347-060002° UIUr 6 Y00C1628 25 2 iC1
26022~050122  77™32¥N(NVVF5X12 Y00C1628 3 7 1805 U-NUT 6
e s SCREW M SX 12 .1 26366-060002 N UEIIF 6 yaocie2s % 12 1803
26106-060102  yn“&>wt  6x 10 Y00C1628 17 3 TC03 U-NUT M 6
BOLT M 6X 10 PLATED ¢ ¢ 11 1811
- o e - 18 28 1C04_ t 26366-080002  unN“U3rytr 8 Y00C1628 1 13 1803
26106-060122  Yn“RSpr 66X 12 Y00c1428 1 31 18037 i U-NUT M 8
BOLT M 6X 12 PLATED 1 6 14 1808
R 1 14 113 18 22 104
15 9 1C01 1 26450-060182  6AJPTHRILT 6X 18 YO0C1628 23 13 1C€0Y
17 28 1¢03 BOLT M 6X 18
26106-060202  Jn“H Wk 6X 20 Y00C1628 1 54 1803 1 26557-040382  IN\“JRYUS(+PT 4X38 YODC1628 18 v 1C04
BOLT M 6X 20 PLATED i SCREW M 4X 38
2610¢-080102  wn“imibt 8% 10 Y00C1628 9 9 1811 1 26557-060102  7A“IRYN(+PT 6X12 YO0C1628 25 22-1 1¢11
. BOLY M 8X 10 PLATED ! SCREW K 6X 12 o
18 29 1C¢04 t 268557-060142  7AYI2IN(+77 6X14 YO0C1628 10 9 1812
26106-080122  yn“a“wt 8x 12 Y00C1628 12 5 1814 SCREW M 6X 14
e BOLT M _8X 12 PLATED ) I 26557-060552  IA™12Y“(+PT 6X55 Y00C1628 18 12 1C04_
26106-080182  un“s it 8x 18 Y00C1628 17 29 1¢03 1 SCREW M &X 55
BOLY M 8X 18 PLATED I 26587-060122  N“MYb 32y (+PT 6X12 Y00C1628 25 23 1¢11
26106-080202 _ yn st 8Xx 20 ¥00¢1628 8 1o 1810 ) _ SCREW M 6X 12 e s
BOLT M 8X 20 PLATED i 26606-100002  ror(HY 10 Y00C1628 ) 15 1808
26106-080222  un“t“wr  8X 22 Y00C1628 17 30 1¢03 NUT M10
BOLT M 8X 22 PLATED e e b 26617-100002  FPA&r Y0 Y00C1628 % 5 . _1eov
26106-080282  wn“a it 8X 28 Y00C1628 1 55 1803 i EYE BOLT M10
BOLT M 8X 28 PLATED i 26756-06000G2  bATIUL 6 Y00C1628 23 1 1¢09
26106-080402___unvawt_ BX 40 Y00C1628 1 ST ...aBo3 v . LOCK NUT M &6 PLATED e
BOLT M 8X 40 PLATED ! 24 17 1€10
26106-080652 YN &b 8X 65 Y00C1628 21 16 1€07 4 25 24 1C11
. .. BOLT M 8X 65 PLATED o . 1 26756-080002  kX¥Ur 8 . Y00C€1628 6 25 1808
26106-100322  un ativt 10X 32 Y00C1628 18 25 i LOCK HUT M 8 PLATED
BOLT M10X 32 PLATED i 29 1808
26106-100382 _ wn st 10X 38 Y00C1628 18 30 €04t 26776-120002  RATUR(RY 12 ....ygoctezs 18 13 {04
BOLT M10X 38 PLATED i LOCK NUT M12 PLATED
26116-050082 4wk 5X 8 Y00C1628 2 5 1804 1 27221-020080  9F33I7°39 2% 8 YO0C1628 1 14 18063
.. BOLT M 35X _8 PLATED ! - PEUG 2x 8




(MF NO.Y0DC1628) 1M07 1 *xk FOEINSIINOYNIY 924IE3T PARTS INDEX *#x 86.02.10 P. 7
------ +
7Ly NRIINY PAIST S PC NO. 2987 ZF°H  O¥-Y3AY 1 LY ANIINY ey A PC NO. 1982 33y 0r-33u
PART NG, DESCRIPTION GRP. REF. LOC.NO.! PART NO. DESCRIPTION GRP. REF. LOC.NO.
37225-060700  5F357°39%  6X10 YOOCT828 T 27 TBOS 1 TOVER ASSY, REAR
PLUG  6X10 } 705112-01560  Y4v37°0Y7CMP Y00C1628 1 1 1803
27231-220000  ¥3n°37°32% 22 Y00C1628 6 16 1808 | BLOCK ASSY, CYLINDER
PLUG 22 P05 TTZ-01561 " Y9559 0Y2CHP NEW —  Y00€1628 T 1T TS 174803 T
28110-100120  An°7 10X12 Y00C1628 27 10 1013 1 BLOCK ASSY, CYLINDER
JWRENCH 10X12 o 705140-01501 Y773 ASSY _  Y00C1628 v 21 1803
28110-100130 ~ An®7 10X13 Y0UE1628 T8 €45 COVER ASSY, STDE i
WRENCH | 705140-01900  HYI3“317 (N°U+I9%)  Y00DC1628 1 17 1803
28110-120140  AnN°7 12X14  Y00C1628 27 9 1¢13_ 1 LINER W/PACKING, CYL .
WRENCH 12X1%4 I 705140-11650 F1987 5205 EMp Y00CT628 8§ 1808
9-1 1¢13 1 ARM,VALVE ROCKER
28110-140170  AN°7 14X17 Y00¢1628 27 1 1613 1 705140-11660  N1¥V“II092% YO0C1628 6 26 1808
WRENCH 14X17 i ARM ASSY, ROCKER '
28110-170190  An°7 17X19 yooci628 27 7 1€13 1 705140-51700  FOM°I7° ASSY Y00C1628 19 1 1¢05
o WRENCH 17X19 ! PUMP ASSY, F. INJECT .~
28110-190220 An°y 19x%22 Y00C1628 27 12 TC13 1 705140-61507 A ANTUNS- 7% Y00C1428 24 3 1¢10
WRENCH 19X22 i LEVER ASSY, GOVERNOR
28110-220240 _ AN°T 22X24 Y00C1628 278 1€13 1 705140-76900  YF 957 CHP . YD0€1628 26 3 1012
WRENCH 22x24 i SHAFT ASSY, STARTING
28210-000150 N VusYy Y00C1628 27 13 1€13 1 705215-61700 DA™Y CHP Y00C1628 23 1 1¢09
o FEEDER, OIL ! GOVERNOR ASSY -
§3400-500576  s-mIuov 2% YGGC1628 T 28 1803 1 706100-02500  AZWF 7(57%) 700C1628 2 1 1804
SEAL WASHER 24 ' HOUSING ASSY,BEARING
704100-22500  4I2 eYh Y00C1628 13 3 1B15 1 706100-02501  AZWF 9593 A9I(NEW)IVE Y00C1628 2 1-1_ 1804
RING SET, PISTON i HOUSING ASSY,BEARING
704100-22501 47 edt Y00C1628 13 3-1 1B15 1 706130-21700  2595°9CHP Y00C1628 11 1 1813
. RING SET, PISTON i CRANKSHAFT ASSY -
70410022502 WI7 EYr Y00E1628 13 3°2771B15 1 706130-21701  J3507T°JCHP (T A15U%) Y00C1628 i =1 1813
RING SET, PISTON I CRANKSHAFT ASSY
704100-22540  4u2 eyt 08 0.50 Y00€1628 13 19 1B15 | 706150-01501 %773 ASSY Y00C1628 1 21- 1 1803
RING SET, 0.5 08 i COVER ASSY, SIDE
704100-22541 Y7 e+ 0S 0.50 UNYE Y0O0C1628 13 19-1 1B35 | 706152-11530  #“xYt ASSY Y00C1628 7 1 1809
. RING SET, 0.5 0S 1 BONNET ASSY, HEAD
704100-22542  42°tYr 05 0.50 Y06C14628 T3 19-2 1815 1 706152-44540 #a139(972) YOGC1628 i7 3 1C03
RING SET, 0.5 0S i FECDER ASSY, WATER
764100-22570 49 EYr 0S 0.25 Y08C1628 13 12 1B15 1 706152-44560  7P¥7-A(Y23INYI I49%  ¥00C1828 18 1 1004
RING SET, 0.25 0§ i CASE ASSY, FAN
704100-22571  4I7°EYF 0§ 0.25 UDYH Y0OC1628 13 12-1 1815
___RING SET, 0.25 0S ' .
704100-225727 W7 eYF 05.0.25 YO0€1628 T8 q2-2 ABisT 0 T
. RING SET, 0.25 0S '
704100-23100 _ LITYR 2(Y23) Y00¢1628 14 1 1B16 1
ROD ASSY, CONNECTING i
704100-53100  NS40 FON“Z ASY Y00C1628 20 1 1¢06
. _VALVE ASSY, F.INJECT '
704107-1T761 5953 AJr~CMP NSAAOC YOOC1628 3 1 1808 1
HEAD ASSY, CYLINDER t
704200-54500  O-50°{by23 Y00C1628 19 32 1¢05 ) -
GUIDE ASSY, ROLLER i - T
704507-92100 197 N"ICMP- Y00C1628 27 1 1€13
. TOOL BOX ASSY !
704806-92100 112*n~aCMP Y00C1628 27 =1 1¢13 1 - -
TOOL BOX W/TOOLS !
705112-01520 92073 CMP _Yooc1628 1 44 1803 | - o i
TOTAL(ITEM=  350)(REF.=  386)





